0000DOM4:99900323: 20071005

DOMINATOR IV
Mechanics Body

(Previously 14M950)

PARTS AND SPECIFICATIONS

REFERENCE
Section 1 BODY SPECIFICATIONS & INSTALLATION
Section 2 COMPARTMENT DOORS
Section 3 COMPARTMENT OPTIONS
Section 4 TAILGATE & BUMPER OPTIONS
Section 5 TELESCOPING TOPS
Section 6 AIR SYSTEM OPTIONS
Section 7 CRANE BOOM SUPPORTS / RESERVOIRS
Section 8 OUTRIGGERS
Section 9 ELECTRICAL OPTIONS 1-23-98 to 9-30-00
Section 9A ELECTRICAL OPTIONS EFF: 10-1-00
Section 10 MISCELLANEOUS OPTIONS
Section 10A SAFETY EQUIPMENT

IOWA MOLD TOOLING CO., INC.

BOX 189, GARNER, IA 50438-0189
TEL: 641-923-3711

MANUAL PART NO: 99900323

lowa Mold Tooling Co., Inc. is an Oshkosh Truck Corporation company.



0000DOM4:99900323:  -------- ii

PARTS ORDERING INFORMATION

IMT manuals are updated to reflect current production. In some cases, earlier production data, with
effectivity dates, is included. Please read your manual carefully. In addition, before placing an order,
take the time to record the following information. This information should then be given to an IMT
representative when placing your order.

BODY MODEL NUMBER:
BODY SERIAL NUMBER:
PART NUMBER, DESCRIPTION AND QUANTITY REQUIRED:

If left or right side is applicable, please specify.
Contact IMT at the following address:

IOWA MOLD TOOLING CO., INC.

BOX 189, GARNER, IA 50438-0189

TEL: 641-923-3711

TECHNICAL SUPPORT FAX: 641-923-2424

REVISIONS LIST

DATE LOCATION DESCRIPTION OF CHANGE
20000926 9-1 ECN 8504 RENAME SECT 9 (ADD TO 9-30-00

SECT 9A ADD SECTION 9A. ELEC OPTIONS EFF: 10-1-00
20001103 4-4 REVISE STEP ASM 51714095
20010105 2-384 ECN8635-51714789&51714788-ADD AUX GRD CABLE INFO
20010130 3-8 ECN8656-REPLACE CHAIN W/STRAP ON TANK BRKTS
20010518 9A-8 ECN8702-REPLACE FUCE AGC WITHATC
20010713 6-4 ECN 8689 - DRAWING 51706347 - #1 70733508 WAS 70732096
20010829 9A-58&6 ECN 8722 - LIGHT 77040424 REPLACED BY 77040193

ECN 8640-2 - 77044746 FASTENER REPLACED BY 60123421 BRACKET AND 72061100 BOLT

20020104 6-6 ECN 8846 - MUFFLER ADDED TO AIR SYSTEM

1] WARRANTY ECN
20020429 1-6 ECN 8875 - ADDED ALLISON WIRING INFO TO MANUAL

6-6 ECN 8889 - UPDATE TO DRAIN ASM
20021204 3-4 ECN 9023 - ADDED PAINTED DRAWERS
20030304 3-10 ECN 9139 - ADDED 2-TANK BRACKETASM 51713311 TO SECTION

4-4 ECN9101-1-ADDED 51710172 VISE MTG BRACKET KIT
20030505 6-7 CORRECTED AIR TANK PART NO. ON 51708336 - TANK NO. IS 70073063
20030707 9A-8,9 ECN 9195 - WIRING CHANGES TO 2002 FORD SUPER-DUTY
20031001 3-9,10 TECH. SUPPORT REQUESTED CHANGES TO 51713311, 51709717
20031201 3-4 ADDED PAINTED DRAWER SLIDE PART NOS.
20040615 9A-8, 11 ECN 9428 -ADDED MAXI FUSES TO 99903167; ECN 9485 - ADDED 99903614
20040823 1-6-8 ECN 9536 - UPDATED ALLISON INSTALLATION KIT 99903409
20050520 1-6-10 ECN 9673 - UPDATE PTO WIRING DIAGRAMS

9A-9 CORRECT DRAWING, FASTENER PART NUMBER

9-5,11 ECN 9803 - CORRECT FASTENER PART NUMBERS
20060223 1-5 ECN 9939 - CHANGE NUTS ON 51708360
20060313 9A-11 ECN 10065 - CHANGE TO 99903614
20070329 COVER UPDATED OWNERSHIP STATEMENT
20071005 8-4 ECN 10523 - 91709462 - #19 CLAMP 72661642 WAS 72066516




0000DOM4:99900323: 19980821

TORQUE DATA CHART

FINE THREAD BOLTS COARSE THREAD BOLTS
TIGHTENING TORQUE TIGHTENING TORQUE
e | wee e | wee

iy | SRGHER | V1% | AT TR | [ ol | SRETEE) BV TS B | IS
5M16-24 | 0.3125 19 14 27 20 5M16-18 | 0.3125 17 13 25 18
3/8-24 | 0.3750 35 26 49 35 3/8-16 | 0.3750 3 23 44 33
7/16-20 | 0.4375 55 41 78 58 7/16-14 | 0.4375 49 37 70 52
1/2-20 | 0.5000 90 64 120 90 1/2-13 | 0.5000 75 57 | 105 80
9/16-18 | 0.5625 | 120 90 170 130 9/16-12 | 0.5625 | 110 82 155 115
5/8-18 | 0.6250 | 170 130 | 240 180 5/8-11| 0.6250 | 150 115 | 220 160
3/4-16 | 0.7500 | 300 225 | 420 | 315 3/4-10 | 0.7500 | 265 200 | 375 | 280
7/8-11 | 0.8750 | 445 325 | 670 | 500 7/8-9| 0.8750 | 395 295 | 605 | 455
1-12| 1.0000 | 645 485 | 995 | 745 1-8 | 1.0000 | 590 445 | 910 | 680
11/8-12| 1.1250 890 670 | 1445 | 1085 11/8-7| 1.1250 795 595 | 1290 965
11/4-12 | 1.2500 | 1240 930 | 2010 | 1510 11/4-7| 1.2500 |1120 840 | 1815 | 1360
1-3/8-12 | 1.3750 | 1675 |1255 (2710 | 2035 1-3/8-6 | 1.3750 (1470 | 1100 | 2380 (1780
11/2-12 | 1.5000 |2195 |1645 | 3560 | 2670 11/2-6 | 1.5000 [1950 | 1460 | 3160 (2370

When using the torque data in the charts above, the following rules should be observed.

1. Bolt manufacturer’s particular specifications should be consulted when provided.

2. Flat washers of equal strength must be used.

3. All torque measurements are given in foot-pounds. To convert to inch-pounds, multiply by 12.

4. Torque values specified are for bolts with residual oils or no special lubricants applied. If special lubricants of
high stress ability, such as Never-Seez compound graphite and oil, molybdenum disulphite, collodial copper or
white lead are applied, multiply the torque values in the charts by the factor .90. The use of Loctite does not affect
the torque values listed above.

5. Torque values for socket-head capscrews are the same as for Grade 8 capscrews.

WARNING

Anytime a gear-bearing bolt is removed, it must be replaced with a new bolt of the identical grade and size. Once
a bolt has been torqued to 75% of its proof load and then removed, the torque coefficient may no longer be the
same as when the bolt was new thus giving indeterminate clamp loads after torquing. Failure to replace gear-
bearing bolts may result in bolt failure due to metal fatique causing serious injury or DEATH.




0000DOM4:99900323: 19980821 vi
NOTES




0000DOM4:99900323: 20020429

SECTION 1. SPECIFICATIONS & INSTALLATION

GENERAL SPECIFICATIONS ...t sssss s anns 3
COMPARTMENT SPECIFICATIONS .......coooiiiiinr s 3
STANDARD FEATURES......... s 4
OPTIONAL EQUIPMENT ...t ssss s nnnns 4
REQUIRED EQUIPMENT .....ooiiiiiiintitr s sans s sss s ssss s sssssnns s 4
DIMENSIONAL DRAWING ......oooiiiiinnrrrrrnnnsssnr s nssssss s ssssss s e e 4
INSTALLATION KIT (51708360) ........oummmmmrriiiinisnnnrrs s nnsssssss s snsssssssses e 5

INSTALLATION - PTO WIRING - ALLISON T1000/T2000 TCM 1 PTO (99903409-1)
INSTALLATION - PTO WIRING - ALLISON T1000/T2000 TCM 2 PTO (99903409-2)
INSTALLATION - PTO WIRING - ALLISON T3000/T4000 TCM 1 PTO (99903409-3)
INSTALLATION - PTO WIRING - ALLISON T3000/T4000 TCM 2 PTO (99903409-4)
INSTALLATION - PTO WIRING - ALLISON T3000/T4000 TCM 1 PTO ON
FREIGHTLINER (99903409-5) ........ccciiimmmrrrrinnssnnss s snnsssssss s nnsssssssssses 10

©O©oo~N®»




0000DOM4:99900323: 19980821 1-2
NOTES




0000DOM4:99900323: 20000706

SPECIFICATIONS

1-3

DOMINATOR IV MECHANICS BODY

GENERAL SPECIFICATIONS
CRANES FOR WHICH BODY IS DESIGNED

CHASSIS CAB-TO-AXLE (CA)
LONGSILLS
CROSSMEMBERS

DECK-PLATE FLOORING THICKNESS

TOTAL COMPARTMENT STORAGE CAPACITY
WEIGHT (body only)

WEIGHT (body, boom support, reservoir w/oil & outrigger)
TOTAL BODY DECK SURFACE AREA

OIL RESERVOIR CAPACITY

COMPARTMENT SPECIFICATIONS

LEFT FRONT UNDERBODY COMPARTMENT

LEFT FRONT COMPARTMENT

SECOND LEFT FRONT COMPARTMENT

LEFT HORIZONTAL COMPARTMENT

LEFT REAR COMPARTMENT

RIGHT FRONT COMPARTMENT

RAISED RIGHT FRONT COMPARTMENT (Optional)
SECOND RIGHT FRONT COMPARTMENT

RIGHT HORIZONTAL COMPARTMENT

RIGHT REAR CRANE MOUNTING COMPARTMENT

RIGHT REAR UNDERBODY COMPARTMENT

Note: Dimensions of compartments are nominal.

IMT Models 7020 and 7025
120" (304.8cm) Single Axle
8" x 3/16" plate (20.3 x .47cm) Torsion Box

3" x 1-1/2" x 1/8" (7.6 x 3.8 x .32cm) Tubing
8" x 6" x 3/8" wall (20.3 x 15.2 x .95cm) Tubing

3/16" (.47cm) Tread Plate

144.52 Cubic Feet (4.09 cubic meters)
5788 LBS (2625 kg)

7023 LBS (3185 kg)

48 Square Feet (4.46 square meters)

34 U.S. GALLONS (128 liters)

24"H X 33"W X 21"D (61.0 x 83.8 x 53.3cm)
9.62 cubic feet (.27 cubic meters)

52"H X 33"W X 21"D (132.0 x 83.8 x 53.3cm)
20.85 cubic feet (.59 cubic meters)

52"H X 24"W X 21"D (132.0 x 83.8 x 53.3cm)
15.16 cubic feet (.43 cubic meters)

24"H X 54"W X 21"D (61.0 x 137.2 x 53.3cm)
15.75 cubic feet (.44 cubic meters)

52"H X 30"W X 21"D (132.0 x 76.2 x 53.3cm)
18.96 cubic feet (.54 cubic meters)

52"H X 33"W X 24"D (132.0 x 83.8 x 61.0cm)
23.83 cubic feet (.67 cubic meters)

61"H X 33"W X 24"D (154.9 x 83.8 x 61.0cm)
27.96 cubic feet (.79 cubic meters)

52"H X 24"W X 24"D (132.0 x 61.0 x 61.0cm)
17.33 cubic feet (.49 cubic meters)

24"H X 49"W X 24"D (61.0 x 124.4 x 61.0cm)
16.33 cubic feet (.46 cubic meters)

17.5"H X 35"W X 24"D (44.4 x 88.9 x 61.0cm)
8.51 cubic feet (.24 cubic meters)

20"H X 30"W X 21"D (50.8 x 76.2 x 53.3cm)
7.29 cubic feet (.21 cubic meters)

IOWA MOLD TOOLING CO.,, INC.
BOX 189, GARNER, IA 50438-0189
TEL: 641-923-3711
TECHNICAL SUPPORT FAX: 641-923-2424



0000DOM4:99900323: 20000425 1-4
STANDARD FEATURES

* Nine compartments of 12 ga. galvannealed steel.

» 1/8"floorplate tops and backs.

» Rear curbside compartment reinforced for crane mounting.

* Compartment weatherproofing.

* Drop-in 8" (20.3cm) tailgate.

»  Qutrigger housing tube.

*  Workbench bumper with thru-compartment and recess.

* Sixrecessed cargo tie-downs.

»  Two rear mounted grab handles.

» Galvannealed 12 ga. reinforced doors.

* Polished stainless steel T-handle latches.

» Stainless steel hinges.

»  Spring loaded door stops on vertical doors.

*  Body mounting kit.

*  Primed and undercoated.

»  Torsion box understructure.

* Integrated electrical control system with automotive style harnesses.

» Truck-Lite® related light and reflector kits with back-up alarm.

* Right hand raised and vented oxy/acet compartment.

 Removable front bulkhead.

OPTIONAL EQUIPMENT
» Consultyourlocal IMT Distributor for optional features and equipment.

REQUIRED EQUIPMENT
(if acraneis installed on the body)
* 7025 Crane: Right Front “Up-Down / In-Out” Outrigger.
Left Rear “Up-Down / In-Out” Outrigger, and Right Rear “Up-Down/In-Out” Outrigger.

IMT reserves the right to change specifications and design without notice.

~] LR ] LH Lv LF
I UNDERBODY
) ) ) ]
92 A
() e (]
) .o
aly O RR RH RV RF I_E

70 36

l— 35 J_i
9
2 T
| 214 I o 17.5 ® L F J
| hd | 45552 l 4 P
7 <
N .
15.13 | (B, Z 2

; 95 i 28.5 ~~— 30 —

117

174




0000DOM4:99900323: REV. E 20060223 1-5
INSTALLATION KIT (51708360) NOTE

60115068 MTG ANGLE TORQUE ITEM 11 TO 280 FT-LBS. WHEN USING A
72060025 CAP SCR 5/16-18X1 HHGR5 TORQUE WRENCH ON DRAKE LOCK NUTS, ALWAYS
72060150 CAP SCR 5/8-11X1-3/4 HHGR5 HOLD THE BOLT AND APPLY TORQUE TO THE NUT.

72062091 NUT 5/8-11 LOCK

72062109 NUT 5/16-18 LOCK

72063002 WASHER 5/16 WRT

72063007 WASHER 5/8 WRT 1
72063078 WASHER 5/16X1-5/8 OD

76393799 MUD FLAP W/LOGO 16X24

72601862 NUT 3/4-10 HEXNYLOC GR8

(WAS 72062272)

72060207 CAP SCR 3/4-10X3 HHGR8

72063116 WASHER 3/4 FLAT

COP®NODOHMWN =
ANOOO®®O®OON

N

N
-

N
N
© »

i 181.88
} 33.00 J 57.08 } 54.80 } 38.13 )

WELDER DECK l FRONT VERTICAL HORIZONTAL | REAR VERTICAL ,

U U T U U

HREEEREEREEREARERE
| CHASSIS FRAME

3.29 TYP 76.82 L 52.25
59.26
/ #.75 HOLES IN GUSSET

IMPORTANT NOTE: ALL CHASSIS FRAME HOLES MUST BE
DRILLED THE SAME SIZE AS BOLTS USED.




0000DOM4:99900323: 99903409.01 REV. B 20050520

INSTALLATION - PTO WIRING - ALLISON T1000/T2000 TCM 1 PTO (99903409-1)

77044764 FUSEHOLDERW/OFUSE
77041527 FUSE-ATC7.5AMP
77041251 RELAY- P & B VF4-45F11

arON =

77044556 DIODE, 2.2 AMP

SUPPLIED

77441047 TERMINAL-150 16-18 GAMALE

AN =

IGNITION WITH PTO \’7 L
12v PTO |

VE

_(
; 2 )
1’2 g

| LAMP |
|

]
V%

3,

w
—é

E-BRAKE f
L WIRE «

_SWGH |

PTO
PRESS
SWITCH

cREY J1-06
CONNECTOR |WIRE

,(m

v

PTO

ON TCM LJ1-19

NOTES:

1. Different chassis may have different codes for the TCM wire numbers.

2. TCM for Freightliner is behind dash on passenger side of cab. Splice into appropriate wires at that location.

3. TCM for Sterling Actera is under the cab. Use customer access metripack connector located on driver’s side
wheel well. Use cavity “F” for wire J1-06 and use cavity “G” for J1-19. Use item #4 in the part’s list.

4. TCM for International 4300 and 4400 models is under the cab. Use customer access metripack connector

located on the driver’s side, upper wheel well.

in the part’s list.

Use cavity “B” for wire J1-06 and cavity “C” for J1-19. Use item #4

5. GM Transmission Connector (Located near upfitter connector in the engine compartment on the right side)

Wire 106 = Pin B; Wire 119 = Pin J



0000DOM4:99900323: REV. B 20050520 1-7
INSTALLATION - PTO WIRING - ALLISON T1000/T2000 TCM 2 PTO (99903409-2)

1. 77044764 FUSEHOLDERW/OFUSE 1
2. 77041527 FUSE-ATC7.5AMP 1
3. 77044556 DIODE-2.2AMP/274V 2
4. 77041251 RELAY-P & B VF4-45F11 2
5. 77441047 TERM- 150 16-18GA MALE 2
COMP. PTO |
SUPPLIED LAMP PTO
WITH PTO | | k4 pPrO ”:E? PRESS
| 22/ SOLENOID SWITCH
[ covPrEsS i\ PTOH
|| SWITCH | COMP vy COMPRESSOR
IGNITION R RELAY PTO
12V« ] o, CRANE |
xR PTO LAMP PT(
1,2 | ! ”=ET PRESS
H | | k SWITCH
LY | | PTOH
4 " CRANE |
TF | SwiTCH] él_i CRANE
3~ - 4 BEY PTO 1
E-BRAKE f T , v
v Y,\Q'_%E ¢ ' RELAY
GREY
CONNECTOR WIRE
ON TCM Y1
NOTES:

1. Different chassis may have different codes for the TCM wire numbers.
2. TCM for Freightliner is behind dash on passenger side of cab. Splice into appropriate wires at that location.

3. TCM for Sterling Actera is under the cab. Use customer access metripack connector located on driver’s side
wheel well. Use cavity “F” for wire J1-06 and use cavity “G” for J1-19. Use item #5 in the part’s list.

4. TCM for International 4300 and 4400 models is under the cab. Use customer access metripack connector
located on driver’s side, upper wheel well. Use cavity “B” for wire J1-06 and cavity “C” for J1-19. Use item #5 in
the part’s list.

5. GM Transmission Connector (Located near upfitter connector in the engine compartment on the right side)
Wire 106 = Pin B; Wire 119 = Pin J



0000DOM4:99900323: 99903409.03 REV. B 20050520 1-8
INSTALLATION - PTO WIRING - ALLISON T3000/T4000 TCM 1 PTO (99903409-3)

1. 77044764 FUSEHOLDERW/OFUSE 1
2. 77041527 FUSE-ATC7.5AMP 1
3. 77041251 RELAY-P & B VF4-45F11 2
4. 77441047 TERM- 150 16-18GA MALE 3
5. 77044556 DIODE, 2.2 AMP 1
IGNITION SUPPLIED WITH PTO
12y
o 2% (P70 LAMP |
E | | PTQ
V% ”:E PRESSURE
3 Wl | SWITCH
5 - . L ¢k PToﬂ
L SWITCHJ A1
E-BRAKE f — — é T PTO
L 5 TT%
PIN 2 <
GRAY
CONNECTOR | PIN 30 <
ON TCM B E
g\ N
PIN 31 il i
R I
NOTES:

1. Different chassis may have different codes for the TCM wire numbers.

2. TCM for Freightliner is behind dash on passenger side of cab. Splice into appropriate wires at that location.

3. GM Transmission Connector:
(Located near the GM upfitter connector in the engine compartment on the right side)

Wire 114 = Pin A
Wire 117 = Pin B
Wire 161 = Pin J



0000DOM4:99900323: 99903409.04 REV. B20050520
INSTALLATION - PTO WIRING - ALLISON T3000/T4000 TCM 2 PTO (99903409-4)

PTO
PRESS

”:ET SWITCH

PTOH

COMPRESSOR

PTO

1. 77044764 FUSEHOLDERW/OFUSE 1
2. 77041527 FUSE-ATC7.5AMP 1
3. 77044556 DIODE-2.2AMP, 274 VOLT 3
4. 77041251 RELAY-P & B VF4-45F11 4
5. 77441047 TERM-15016-18GA MALE REF
SUPPLIED CO&PMF?TE'
IGNITION WITH PTO | |
Y | Tk SOLENOID
12 | ! 2
EI—\ lCOMPRESS COMP |—\T/—4
T I swircH] RELAY L
6% S —— PES
4 CRANE |
|| PTQ LAMP|
3 |
E-BRAKE 1 ! ' A
" CRANE =
CRANE
L swmor || | RE Ay I—E
¥ 4~/ FF%
3
PIN 2
GREY .
CONNECTOR |PIN 30~ L
ON TCM
§i\§§lé
PIN 31 <
NOTES:

1. Different chassis may have different codes for the TCM wire numbers.

—b)

PTQ
PRESS
SW(TCH

PTOH
CRANE
PTO

2. TCM for Freightliner is behind dash on passenger side of cab. Splice into appropriate wires at that location.

3. GM Transmission Connector: (Located near the GM upfitter connector in the engine compartment on the right

side)

Wire 114 = Pin A; Wire 117 = Pin B; Wire 161 = Pin J

4. Use item #5 to connect.



0000DOM4:99900323: 99903409.05 REV. B20050520 1-10

INSTALLATION - PTO WIRING - ALLISON T3000/T4000 TCM 1 PTO ON FREIGHTLINER (99903409-5)
1. 77041251 RELAY-P & B VF4-45F11 2

2. 77044556 DIODE-2.2AMP, 274 VOLT 2

TO FREIGHTLINER HARNESS (BACK OF CAB)
CONNECTION TO PTO SOLENOID CONNECTOR

200D 151T (PURPLE) —~

_—— GROUND (BLACK)
2 PIN CONNECTOR
-
I
N
i PTO ENGAGE
Y% (IMT HARNESS)
E-BRAKE f=

i—
O
e

PTO 2 200 1413 (PURPLE)
PRESSURE TO FREIGHTLINER
SWITCH y

- HARNESS (BACK OF CAB)

~ 1]

] K CONNECTION TO PTO
s PRESSURE SWITCH

WIRE < 1 f= PToﬂ \ GROUND (BLACK)
J1-06 2 PIN CONNECTOR
WIRE
J1-19

GREY

CONNECTOR

ON TCM

NOTES:
1. Different chassis may have different codes for the TCM wire numbers.
2. TCM for Freightliner is behind dash on passenger side of cab. Splice into appropriate wires at that location.

3. GM Transmission Connector: (Located near the GM upfitter connector in the engine compartment on the right
side)

Wire 114 = Pin A; Wire 117 = Pin B; Wire 161 = Pin J

4. Use item #5 to connect.



0000DOM4:99900323: 19980821 2-1

SECTION 2. COMPARTMENT DOORS

BODY ASM W/STD COMPARTMENTS (51714789) ....coooiiiiieeeieeeeee e
BODY ASM W/RH FRT RAISED COMP’T (51714788) ........uuuuuuiiiiiiiiiiiiiiiieiiiiiiaaaeaeenn




0000DOM4:99900323: 19980821 2-2
NOTES




0000DOM4:99900323: 20010105
BODY ASM W/STD COMPARTMENTS (51714789)

NNNNNNNRPRPERPRPR PP
SULRWNPROO®WNO

CoNoO~LNE

INSTALLATION OF AUXILIARY CHASSIS GROUND CABLE

51708360 INSTALLATION KIT 1 KIT (51716427)
52708507 GATE-SLIDE IN 1 Due to the increased use of electrical components installed on
52708508 TAILGATE-REMOVEABLE 1 IMT products, we have instituted the practice of installing an
52713634 BODY 1 auxiliary ground cable between the chassis frame and battery
41714786 KIT-ELEC 1 ground terminal, to assist the electrical system of both IMT
60112202 ROD-DOOR 23.25 10 product and chassis. If your equipment does not include the
60112500 ROD-DOOR 9.75 2 cable, consider adding the ground cable for added assistance.
60112501 RODODOOR 10.62 2 Install the auxiliary ground cable as follows:
ggﬂigg? 2883882 529;25 i 1. Connect one end of cable to chassis frame using 3/8” x 1-
70034366 PLUG 1-1/8 14 1/2” bolt, 5/16” flat washer, 3/8” lock washer, and 3/8” hex nut.
70392639 WEATHERSTRIP-CORNER 48 See Note.
72661466 LATCH 2 PT W/MTGSTUDS 10
72661470 LATCH-1PT 2 2. Connect the remaining end of the cable to the ground
76363253 GASKET-2 PT LATCH 12 terminal of the chassis battery or to the engine block. See
72601551 CAP SCR 5/16-18X1.5 TRHPHHSS 4 Note.
72062167 NUT 5/16-18 LOCK SS 4 NOTE
;gggﬁg; LV:NSSLE; 5/16 WRT S5 ; Ground connections made to metal surfaces shall maintain
89039999 TREAD 35 contact integrity when subjected to the normal effects of aging,
89392588 WEATERSTRIP W/ADHESIVE 1'20. temperature cycling, moisture, splash, spray washing, fatigue,
51716427 AUX GRD CABLE KIT 1 and other environmental conditions. Metal surfaces shall be
free of primer, paint, rust, and corrosion, and have a bright,
polished appearance immediately before the ground terminal
is connected. A steel flat washer, with an outside diameter
approximately equal to the ring terminal diameter, shall be placed
between bolt head and terminal. Grounding studs and joints
shall be dedicated to the ground and not be used as a structural
joint.
12,13
18,20,26
_\‘ 19
@s 12,13
18,20,26 6
I
13,19, )
12,13
20,26 18,302
o @o
N
Q 12,13
\© 18,20,26
~ Z _ \ ~ z .
EJ O ‘TJ
o
Ve 2 3 \ -
FOR CLARITY——SIDE PACK TOPS NOT SHOWN IN THIS VIEW
| -
. PN P R ]
P P ~N 7 21,22,
23,24

-

\Zé
BACKING PLATE
=)

LEFT SIDE ONLY




0000DOM4:99900323: 20010105 2-4
BODY ASM W/RH FRT RAISED COMP'T (51714788) INSTALLATION OF AUXILIARY CHASSIS GROUND CABLE

1. 51708360 INSTALLATION KIT 1 KIT (51716427)
2. 52708507 GATE-SLIDE IN 1 Due to the increased use of electrical components installed on
3. 52708508 TAILGATE-REMOVEABLE 1 IMT products, we have instituted the practice of installing an
4. 52713635 BODY 1 auxiliary ground cable between the chassis frame and battery
5. 60122364 ROD-DOOR 27.68 2 ground terminal, to assist the electrical system of both IMT
6. 60112202 ROD-DOOR 23.25 8 product and chassis. If your equipment does not include the
7. 60112500 ROD-DOOR 9.75 2 cable, consider adding the ground cable for added assistance.
8. 60112501 RODODOOR 10.62 2 Install the auxiliary ground cable as follows:
18- ggﬁf:g? 2883882 523;25 i 1. Connect one end of cable to chassis frame using 3/8” x 1-
11 41714787 KIT-ELEC 1 1/2” bolt, 5/16” flat washer, 3/8” lock washer, and 3/8” hex nut.
12. 70034366 PLUG 1-1/8 14 See Note.
13. 70392639 WEATHERSTRIP-CORNER 48
18. 72661510 LATCH 2 PT W/MTGSTUDS 10 2. Connect the remaining end of the cable to the ground
19. 72661511 LATCH-1 PT 2 terminal of the chassis battery or to the engine block. See
20. 76363253 GASKET-2 PT LATCH 12 Note.
21. 72601551 CAP SCR 5/16-18X1.5 TRHPHHSS 4 NOTE
5:2)’ ;ggggig; \Tvli\glillzlg-;jgllé(\)/\(/:;TSSSS i Ground connections made to metal surfaces shall maintain
24' 72661467 HANDLE 2 contact integrity when subjected to the normal effects of aging,
25' 60350056 TREAD 12" 1 temperature cycling, moisture, splash, spray washing, fatigue,
26. 89392588 WEATHERSTRIP W/ADHESIVE 122 and other environmental conditions. Metal surfaces shall be
27' 60350058 TREAD 21X26 1 free of primer, paint, rust, and corrosion, and have a bright,
) 51716427 AUX GRD CABLE KIT 1 polished appearance immediately before the ground terminal
is connected. A steel flat washer, with an outside diameter
approximately equal to the ring terminal diameter, shall be placed
between bolt head and terminal. Grounding studs and joints
shall be dedicated to the ground and not be used as a structural
joint.
12,13.18
20,26 T
19 | 12,13,18 <f
@s 20,26
3
I 1 B?
13,19, 12’13
20,26 18,20,26
! . Do
A\
[ 12,13
|- 18,20,26
D S, N L -
EJ O J—J
°o o o y
/—2 3\ =
FOR CLARITY——SIDE PACK TOPS NOT SHOWN IN THIS VIEW
- -
~ e
6
12 13%
12,13,18 . 20,26
25 3036 O
I I




0000DOM3:99900740: 19990809 3-1

SECTION 3. COMPARTMENT OPTIONS

FRONTVERTICAL COMPARTMENT ...t s s 3
SECOND VERTICAL COMPARTMENT .....coiiiiiiiiiiiiniaisnsi s s s s s ssn s s s s ns s ssnssnnas 3
SECOND VERTICAL COMPARTMENT ...t sn s n s ae e 3
HORIZONTAL COMPARTMENT (LEFT SIDE ONLY) ....coiiiiiiiiieriiin i ss s s s snns 3
HORIZONTAL COMPARTMENT (RIGHT SIDE ONLY) ...t 3
MISCELLANEOUS COMPARTMENT OPTIONS .......cooiiiiiiniiiin e sns s 3
DRAWERUNITS (PAINTED) ...ttt s an e 4
DRAWERKITS (PAINTED) .....coiiiiiiiiiieiieiiiinan s s s s s s s s s s n e s s s a s s m s san e 4
DRAWERUNITS (UNPAINTED) ....cooiiiiii e sn e s e s 5
DRAWERKITS (UNPAINTED) .....ooiiiiiimiiiieiiinisn s s sse s s e n s san s s me s san s n e s messsnnans 5
DRAWERUNITS DRAWING (REFERENCE ONLY) ...t 6
DRAWERKITS DRAWING (REFERENCE ONLY) ..ot ssss s s s 7
16-DRAWER SETWI/RISER ...t s 8
18-DRAWER SETWI/RISER .....ueiiiiiiii it n s 8
4-DRAWER SETWI/RISER. ...t as e a s an e s an e e s an e 8
TRAY ASSEMBLY -ROLLOUT 32"W .....ooiiiiimiinisiniininsiin s ss s s s s s s s s sassssnssssassssn s 8
BASE-DRAWERSET ...t s a e s s me e ae e an e s s amn e e e an s 9
ADJUSTABLE SHELVES ........ooiiiiiiiieriniin s s s e s s as e e s e 9
TANKBRACKET ASM-2 TANKOXY/ACET (51705349) ......ooooiriiiinnic s 9
L A =] 9
HOOKKIT-BOLTIN ..t s ae e a e an e e an s ann s 9
BOOKSHELF ASM 8H X 12D X 26L ......cccceiiiiiniin i sn s san s s s s s 9
TANKBRACKET ASM-3 TANKOXY/ACET (51709717) ..o 9
ROLLOUTDRAWERMOUNTINGKITS .....oooiiiiinniiniinin s sn s ssn s sssn s s s sssnsanns 10
TANKBRACKET, TWOBOTTLE (5171331 ..ot 10
TRAY ASM-PARTS/BOOKS ......coeiiiiiiiii it sa e s s s a s e an e an e n s an e n i 10
COVERKIT-HOSE REEL HOLE ........c i 10
ADJUSTABLE HOOKASM-BOLTIN ....cocuiiiiiiinieiinsimsn s sss s s s s ssss s s s s s snesssnnsans 10
AIRBLOWERKIT (51711260) .....coueieieieieie e s s ss s ssn e as s s s s an e an e e n e amn s 1
L 1 =1 I N 12
BOOKSHELF ASM 8H X 26L X 12D ... sn s s 12

DIVIDERKIT-BOLT ON-RAISED COMPARTMENT .......oooiiimiirniiniinninnin s 12




0000DOM4:99900323: 19980821 3-2
NOTES




0000DOM4:99900323: 19990809

FRONT VERTICAL COMPARTMENT

NOTE: See 26"W drawer units/kits.

ROLLOUT TOOL BOX TRAY 27"W X 18.5"D 51706903
TANK BRKT-OXY/ACET (HOLDER ONLY) 60113940
TANK BRKT-OXY/ACET 1-TANK W/HOOK 51709718
TANK BRKT-OXY/ACET 2-TANKS W/HOOK-VENTED 51705349
TANK BRKT-OXY/ACET 3-TANKS W/HOOK 51709717
HOOK-CABLE/HOSE KIT (ADD’L BOLT-IN) 51706696
ADJ SHELF 17X32.75 51706874

SECOND VERTICAL COMPARTMENT
NOTE: See 13"W drawer units/kits.
ADJ SHELF 17"X24"-28" 51706873

HORIZONTAL COMPARTMENT

NOTE: See 39"W drawer units/kits.

SLIDE OUT PARTS BOOK TRAY 51713240
BOOKSHELF 8"H X 45"L X 12"D 51710102
CURBSIDE SHELF-NOT AVAILABLE W/DRAWERS 51706875
STRTSIDE SHELF-NOT AVAILABLE W/DRAWERS 51707171

STREETSIDE REAR COMPARTMENT ONLY
NOTE: See 13"W drawer units/kits.

ADJ SHELF 17"X29-33" 51707170
BOLT DRAWER SET-2 W/BASE 18DX8.12WX11H 51712650
BOLT DRAWER SET-5 W/BASE 18DX8.12WX23H 51704194

MISCELLANEOUS COMPARTMENT OPTIONS

SGL BOLT DRAWER-STACKABLE 18D X 8.12W X 4.12H 51706978
BASE 2.7"H (1 REQD/STACK OF 51706978) 60110327
BOLT DRAWER SET-4 W/BASE 18D X 8.12W X 19H 51704193
BOLT DRAWER SET-16 W/BASE 18D X 16.25W X 35.5H 51709946
BOLT DRAWER SET-18 W/BASE 18D X 16.25W X 39.5H 51704282
ADJ HOOK KIT (INCLUDES 2 HOOKS) 51707489
ADDITIONAL HOOK FOR 51707489 ADJ HOOK KIT 52707490
HOOK-CABLE/HOSE KIT (ADD’L BOLT IN) 51706696

3-3



0000DOM4:99900323: 20031201 3-4
DRAWER UNITS (PAINTED)
OVERALL DRWR QTY (HT)
PART NO. w H D 37| 5 77 COMMON COMPONENTS
70733769 | 13 | 23 [ 17.38 2 [ 1 71410694 PAINTED DRAWER SLIDE, RIGHT HAND
70733768 13 | 15 17.38 3 71410695 PAINTED DRAWER SLIDE, LEFTHAND
70733767 | 13 | 21 | 17.38 3 [ 1 72060023 CAP SCR 5/16-18X3/4 HHGR®
70733766 13 22 17.38 3 CAP SCR#10-24X1/2 C'SNK PHILLIPS HD
NUT 5/16-18 SERRATED
70733765 13 | 22 17.38 5
70733778 26 | 23 29.62 2 1
70733777 26 | 15 | 29.62 3 NOTE:
70733776 2% | 21 20.62 3 1 Painted drawers used on all bodies produced
70733775 % | 22 | 2962 3 after January 2003. Unpainted drawers are
70733774 26 22 2962 5 available for service only.
70733773 39 | 23 42.62 2 1
70733772 39 (2 42.62 3 1
70733771 39 | 22 42.62 3
70733770 39 | 22 42.62 5
DRAWER KITS (PAINTED)
DRWR QTY (HT)
NOMINAL LOWER TOP UNIT PART NO. (see above)
PART NO. w H 3” 57 | 77 3” 57 | 77 LOWER TOP
70733781 26 | 33 2 1 3 70733777 70733778
70733783 26 | 40 2 1 3 70733775 | 70733778
70733779 26 | M 2 1 5 70733778 70733774
70733790 26 | 32 3 1 3 70733776 70733777
70733794 26 | 38 3 3 1 70733775 70733776
70733782 26 | 39 3 1 5 70733776 70733774
70733792 26 | 32 3 3 70733775 70733777
70733785 26 | 39 3 5 70733775 70733774
70733795 13 | 40 2 1 3 1 70733769 70733767
70733796* 13 | 50 2 1 33) 1 70733769 | 70733767 & 768
70733786 13| #A 2 1 3 70733768 70733769
70733787 13 | 40 2 1 3 70733766 | 70733769
70733780 13| M 2 1 5 70733769 70733765
70733789 13 | 32 3 1 3 70733767 | 70733768
70733793 13| 38 3 3 1 70733766 70733767
70733788 13 | 39 3 1 5 70733767 | 70733765
70733791 13| 32 3 3 70733766 70733768
70733784 13 | 39 3 5 70733766 | 70733765

* This kit includes 3 drawer units

COMMON COMPONENTS

60120909 BRACE-13”

60120910 BRACE-26"

72601329 CAP SCR 5/16-18X3/4 BTNHD
72060023 CAP SCR 5/16-18X3/4 HHGR5

NUT 5/16-18 SERRATED




0000DOM4:99900323: 20021204

DRAWER UNITS (UNPAINTED)

3-5

OVERALL DRWR QTY (HT) COMMON COMPONENTS
PART NO. W | H D 3|5 | 7 72661457 LATCH-DRAWER PULL
70733229 13 1 23 | 17.38 2 1 ;gggiggg giﬁvéiﬁ ?sll_lug-Elsxsm BTNHD
70733228 13 | 15 | 17.38 3 72060023 CAP SCR 5/16-18X3/4 HHGR5
CAP SCR #10-24X1/2 C'SNK PHILLIPS HD
70733227 13 21 17.38 3 1 NUT 5/16-18 SERRATED
70733226 13 22 17.38 3
70733216 13 22 17.38 5
70733239 26 23 29.62 2 1 NOTE:
70733238 26 | 15 | 2962 3 Painted drawers used on all bodies produced
70733237 26 | 21 | 29.62 3 1 after January 2003. Unpainted drawers are
70733236 | 26 | 22 | 29.62 3 available for service only.
70733235 26 22 29.62 5
70733234 39 23 42.62 2 1
70733233 39 21 42.62 3 1
70733232 39 22 42.62 3
70733231 39 22 42.62 5
DRAWER KITS (UNPAINTED)
DRWR QTY (HT)
NOMINAL LOWER TOP UNIT PART NO. (see above)
PART NO. W H 3" 5" 7" 3’ 5” 7" LOWER TOP
70733266 26 33 2 1 3 70733238 70733239
70733268 26 40 2 1 3 70733236 70733239
70733258 26 | 41 2 1 5 70733239 70733235
70733276 26 32 3 1 3 70733237 70733238
70733280 26 38 3 3 1 70733236 70733237
70733267 26 39 3 1 5 70733237 70733235
70733278 26 32 3 3 70733236 70733238
70733270 26 39 3 5 70733236 70733235
70733343 13 | 40 2 1 3 1 70733229 70733227
70733352* 13 50 2 1 33 1 70733229 70733227 & 228
70733272 13 34 2 1 3 70733228 70733229
70733273 13 40 2 1 3 70733226 70733229
70733259 13| 41 2 1 5 70733229 70733216
70733275 13 32 3 1 3 70733227 70733228
70733279 13 38 3 3 1 70733226 70733227
70733274 13 39 3 1 5 70733227 70733216
70733277 13 32 3 3 70733226 70733228
70733269 13 39 3 5 70733226 70733216

* This kit includes 3 drawer units

COMMON COMPONENTS
60120909
60120910
72601329
72060023

BRACE-13"

BRACE-26"

CAP SCR 5/16-18X3/4 BTNHD
CAP SCR 5/16-18X3/4 HHGR5
NUT 5/16-18 SERRATED




0000DOM4:99900323: 19990809 3-6
DRAWER UNITS DRAWING (REFERENCE ONLY)

o~

\..\. TOP/SHELF
~..

- il

CAP SCR 5/16-18X3/:

TYP (2 EACH SIDE)
VIEW A-A

~~ NUT 5/16-18 HEX SERR (2)
CAP SCR
- 5/16-18X3/4

BTNHD (2)

PRESSED-IN THRD'D FASTENER

PRESSED-IN 5/16-18X5/8 TYP (2 EACH SIDE)
CTR LOCK NUT VIEW B-B

#10-24

SLIDE
70731440

#10-24X1/2
y C'SNK PH

CAP SCR 12GA RISER

BRACKET 5/16-18X3/4 - |
HHGR5 (4)

NUT 5/16-18
HEX SERR (4)
CORNERS OF
BASE/RISER

NUT 5/16-18
HEX SERR (4)



3-7

DRAWER KITS DRAWING (REFERENCE ONLY)

0000DOM4:99900323: 19990809

LOWER

NUT 5/16-18

NUT 5/16-18 j

HEX SERR (4)

CAP SCR
5/16-18X3/4
BTNHD (4)

NUT 5/16-18
HEX SERR (4)

5/16-18%X3/4 (4

CAP SCR




0000DOM4:99900323: 19980821

2

16-DRAWER SET W/RISER (51709946)

52710235
52710274
60114979
72060002
72062104
72063001

1.
2.
3.
4.
5.
6.

CABINET

DRAWER

DIVIDER 3.38X7.62

CAP SCR 1/4-20X3/4 HHGR5
NUT 1/4-20 LOCK

WASHER 1/4 WRT

H

ITEM 456, NOT SHOWR.

ITEM 4,5,6, NOT SHOWN.

3-8

4-DRAWER SET W/RISER 51704193
5-DRAWER SET W/RISER 51704194

52710227
52710274
60114979
72060002
72062104
72063001

ok wbdE

18-DRAWER SET W/RISER (51704282)

CABINET

DRAWER

DIVIDER 3.38X7.62

CAP SCR 1/4-20X3/4 HHGR5
NUT 1/4-20 LOCK

1. 52710234
2. 52710274
3. 60114979
4. 72060002
5. 72062104
6. 72063001
2,5,6,8
L ]
== ==
; 1 i
[.—E<45 6,8
B ,5,6,
3.5,6,7

WASHER 1/4 WRT

CABINET

DRAWER

DIVIDER 3.38X7.62

CAP SCR 1/4-20X3/4 HHGR5
NUT 1/4-20 LOCK

WASHER 1/4 WRT

2

ITEM 45,6 NOT SHOWN.

18
54

16

TRAY ASSEMBLY-ROLLOUT 32"W (51711548)

52711606
60117163
60114300
70731440
72062106
72063123
72601284
72601283
72601329
72063002
72062109

POOONOGORAWNE

e

TRAY 16-3/4 X 32

MTG BRACKET 32"

MTG BRACKET

DRAWER SLIDE

NUT #10-24 LOCK

WASHER #10 WRT

MACH SCR #10-24 X 5/8 FLHD
MACH SCR #10-24 X 5/8 RDHD
CAP SCR 5/16-18X3/4 BTNHD
WASHER 5/16 WRT

NUT 5/16-18 LOCK

A DN

2
ANDRO®OONNRR

=



0000DOM4:99900323: 20031001 3-9

DRAWER SET (51706978)
1. 52710274 DRAWER
2. 60114979 DIVIDER

BASE-DRAWER SET (60110327)
(1 PER STACK)

2
©
HOOK KIT-BOLT IN (51706696)
4. 72060023 CAP SCR 5/16-18X3/4 HHGR5
5. 72062109 NUT 5/16-18 LOCK
1 6. 52704224 J-HOOK
ADJUSTABLE SHELVES
FRONT COMPARTMENT 51706874
CENTER VERTICAL COMPARTMENT 51706873

CURBSIDE HORIZONTAL COMPARTMENT 51706875
STREETSIDE HORIZONTAL COMPARTMENT 51707171
CURBSIDE REAR COMPARTMENT 51707170
60110246 END-LH 17"
2. 60110247 END-RH 17"
3. 60114599 SHELF 17X31-3/4 (A)
60114596 SHELF 17X23 (B)
60114603 SHELF 17X46-1/2 (C)
60114604 SHELF 17X50 (D)
60114598 SHELF 17X28 (E)
4. 72060025 CAP SCR 5/16-18X1 HHGR5
5. 72062109 NUT 5/16-18 LOCK
6. 72063001 WASHER 1/4 WRT

moow»

N

N N O

BOOKSHELF ASM 8H X 12D X 26L (51707629)
BOOKSHELF ASM 8H X 12D X 46L (51710102)
1. 52704180 BOOKSHELF 26L
52710113 BOOKSHELF 46L
2. 72060023 CAP SCR 5/16-18X3/4 HHGR5
3. 72062109 NUT 5/16-18 LOCK
4. 72063002 WASHER 5/16 WRT

. N
@\6 6 9
1 ’ ’ ’:5
7
3 /
2

TANK BRACKET ASM-3 TANK OXY/ACET (51709717)
52704224 J-HOOK

70733515 STRAP

60108389 BOTTLE HOLDER

70058959 CHAIN CONNECTOR 3/16

72060023 CAP SCR 5/16-18X.75 HH GR5
72062109 NUT - 5/16-18 LOCK

72063152 WASHER 5/16 WRT SS

60113940 BOTTLE HOLDER

TANK BRACKET ASM-2 TANK OXY/ACET (51705349)
52704224 J-HOOK

70733515 STRAP

60108389 BOTTLE HOLDER

70058959 CHAIN CONNECTOR 3/16

72060023 CAP SCR 5/16-18X.75 HH GR5
72062109 NUT - 5/16-18 LOCK

72063152 WASHER 5/16 WRT SS

—_
ONNNN =

PN WN =
©CoONDTTWN =~

N

12
12

NN = =

NN =2

14
14



0000DOM4:99900323: 20031001

ROLLOUT DRAWER MOUNTING KITS
51713249
51713150
51713254

1.

60119438
60119261
60119439
60119440
52713142
72060023
72062109
76392598

17.25"W

30.25"W

43.25"W

SHELF 17.5X17.25
SHELF 17.5X30.25
SHELF 17.5X43.25
RISER 3X17.25/30.25
RISER 2X43.25

NUT 5/16-18 LOCK
WASHER 5/16 BONDED

TANK BRACKET, TWO BOTTLE (51713311)

©CoNOr~ON =

52704224
72060023
72062109
72063002
60108389
60113940
70058959
72060023
72062109
72063001
70733516

HOOK, WELDMENT -"J”

NUT 5/16-18 HEXNYLOC ZINC
WASHER 5/16 FLAT

BOTTLE HOLDER, 9IN.
BOTTLE HOLDER, 11M940

NUT 5/16-18 HEXNYLOC ZINC
WASHER 1/4 FLAT

STRAP 36" BOTTLE

HOLDER W/SNAP HOOK

2,34

8(2)

9,10,11 (TYP 6)

v

CAP SCR 5/16-18X3/4 HHGRS

CAP SCR 5/16-18X3/4 HHGR5Z

CHAIN CONNECTOR, THRD 3/16
CAP SCR 5/16-18X3/4 HH GR5Z

N OO

1REF
4REF
4REF
4REF
1
1
2
6REF
6REF
12REF

#9,10,11 ARE CONTAINED IN KIT 51716346

(HARDWARE KIT- DOMINATOR OXY/ACT

2 BOTTLE FRONT WALL)

#1,2,3,4 ARE CONTAINED IN KIT 51706696
(HARDWARE KIT - DOMINATOR

HOOK/"J" BOLT - ADJUSTABLE SHELF)

COMPARTMENT 3
WALL

COVER KIT-HOSE REEL HOLE (51707746)

1. 60109522 COVER PLATE 1
2. 72060638 MACH SCR #10-24X1 RDHD 4
3. 72062106 NUT #10-24 LOCK 4

NOTE: USE IN REAR COMPARTMENT WHEN A HOSE REEL
IS NOT INSTALLED.

|
AN

'I
i
!

|
m\l_r

3875

o
g

ik [[(ee——]
SEE VIEW A-A —1
s 88
‘w’-%l
o
5581 .26 GAP PER SIDE
]
%EMMLJ: i ! 1.88
\, /
TRAY ASM-PARTS/BOOKS (51713240) "\.\_',__,,/
1. 52714765 SHELF A
2. 60121211 BRACKET 2
3. 60121212 SPACER 2
4. 60010921 LATCH 1
5. 72060025 CAP SCR 5/16-18X1 HHGR5 5
6. 72062109 NUT 5/16-18 LOCK 5
7. 72063050 WASHER 5/16 LOCK 1
8. 72063002 WASHER 5/16 WRT 9
9. 60121216 ADJ SHELF 1
10. 60121215 BRACKET 1

o

ADJUSTABLE HOOK ASM-BOLT IN (51707489)
60111134 HANGER BRACKET

52707490 HOOK

72060025 CAP SCR 5/16-18X1 HHGR5
72062109 NUT 5/16-18 LOCK

72063002 WASHER 5/16 WRT

o=
AONON =



0000DOM4:99900323: 20000720 3-11
AIR BLOWER KIT (51711260)
1. 70144322 FAN GUARD
2. 70144323 FILTER GUARD
3. 72062207 NUT #8-32 LOCK
4. 72601676 MACH SCR #8-32X2-1/2 RDHD
8. 77042080 FAN 12vDC
16. 70393673 DECAL-BLOWER FANS
17. 77044954 HARNESS
18. 77044573 CONNECTOR 2-PIN
19. 77044552 TERMINAL-MALE
20. 70394069 SEAL

ArBRANRPEPNMNODMNERE

ROUTE ABOVE DRIP
TRAY TO FAN #2
LOCATED ON THE

SEE DETAIL A

FAN #1 WIRE

DETAIL A

1. STRAIN RELIEFS ARE INCLUDED W/ HARNESSES.



0000DOM4:99900323: 19980821 3-12
SPACER KIT - OXY / ACET TANK BRACKETS (51708378)

2-TANK 3-TANK

1. 51705349 BRACKET ASM 2-TANK 1REF

1. 51705350 BRACKET ASM 3-TANK 1REF
2. 60112051 SPACER 2 2

3. 72060025 CAP SCR 5/16-18X1 HHGR5 8 8

4. 72062109 NUT 5/16-18 LOCK 8 8

5. 72063002 WASHER 5/16 WRT 8 REF 12 REF
6. 72060023 CAP SCR 5/16-18X3/4 HHGR5 14 REF 14 REF
7. 72062109 NUT 5/16-18 LOCK 14 REF 14 REF
8. 72063002 WASHER 5/16 WRT 16 16

ADJUSTABLE SHELVES WITH DRAWERS
CURBSIDE CTR VERT COMPARTMENT
51708284

STREETSIDE CTR VERT COMPARTMENT
51708283

CURB STRT
52710273 DRAWER 2 2
52708257 SHELF 1
52708258 SHELF
60114979 DIVIDER
60110246 END-LH
60113127 END-RH
72060025 CAP SCR 5/16-18X1 HHGR5
72062109 NUT 5/16 WRT
72063001 WASHER 1/4 WRT

N

ONO O A~®
ARABMPRPRO
ARABMRPROR



0000DOM4:99900323: 19980821

4-1
SECTION 4. TAILGATE & BUMPER OPTIONS

REAR GATE-8" LIFT-OUT (52708508).......cceeriiiiiiinmmmerrinnssssssssnnssssssssssnssnnas 3
PINTLE HOOK ASM (70731179) ..ccciiienrrrerninnsssnnns s sissssssssss s ssssssss s s s snsssssssnns 3
WELDER/BODY DIVIDER GATE (52708507) .....cceeriiiiiiiunmrrrrriinnssssssssssnsssssssssssees 3
PINTLE HOOK/BALL ASM (70731620) ......cceeviiiiimmmmrmriinnsssssssssnnsssssssss s snsssssssnes 3
STEP ASM (51714095) ......oeeiiiiiiiiinirrer s sss s ssss s annn e e 4

VISE MOUNTING BRACKET KIT (51710172) ...ccoreeriiinererec s esnsssssneeees 4




0000DOM4:99900323: 19980821 4-2
NOTES




0000DOM4:99900323: 19980821
REAR GATE-8" LIFT-OUT (52708508)

PINTLE HOOK ASM (70731179)

1. 72063005
2. 72063053
3. 72601272
4. 70731179

WASHER 1/2 WRT

WASHER 1/2 LOCK

CAP SCR 1/2-13X1-1/4 HHGRS
PINTLE HOOK (INCL: 1-3)

4 REF
4 REF
4 REF

4-3
WELDER/BODY DIVIDER GATE (52708507)

L

PINTLE HOOK/BALL ASM (70731620)
1. 72063005 WASHER 1/2 WRT
2. 72063053 WASHER 1/2 LOCK
3. 72601272 CAP SCR 1/2-13X1-1/4 HHGR8
4. 70731620 PINTLE HOOK/BALL (INCL: 1-3)

4 REF
4 REF
4 REF
1



0000DOM4:99900323: 20030304
STEP ASM (51714095)

1. 51716359 KIT-HARDWARE (INCL:5-7,9-12 1

2. 52714111 STEP 1

3. 60104783 SLEEVE 8

4. 60120490 PLATE 4

5. 72060027 CAP SCR 5/16-18X1-1/2 HHGR5 8REF

6. 72062109 NUT 5/16-18 LOCK 8REF

7. 72063002 WASHER 5/16 WRT 16REF

8. 76394672 BELT-RUBBER 2

9. 72063051 WASHER 3/8 LOCK 2REF
10. 72060046 CAP SCR 3/8-16X1 HHGR5 2REF
11. 72062103 NUT 3/8-16 LOCK 2REF
12. 72063003 WASHER 3/8 WRT 4REF
13. 60122841 BRACKET 1

THIS IS VIEWED IN A RIGHT HAND APPLICATION
LEFT HAND APPLICATION WILL BE OPPOSITE
INSERT SLEEVE INTO EACH HOLE IN RUBBER BELT

2 PIECES #11/#12 WILL BE USED

VISE MOUNTING BRACKET KIT-BOLT ON (51710172) ON DOM1 AND DOM2 LO/PRO ONLY
(EFFECTIVE 3-1-03)

71731462 PIN-QUICK RELEASE 2
60114832 SLIDE 1
60114831 PLATE 1
72060048 CAP SCR 3/8-16X1-1/2 HHGR5 4
72062103 NUT 3/8-16 HEX NYLOC ZINC 4
72063003 WASHER 3/8 FLAT 8
99903161 INSTALLATION DWG (NOT SHOWN)  RE

Noghkwh=

F




0000DOM4:99900323: 19980821 5-

1
SECTION 5. TELESCOPING TOPS

THIS SECTION IS NOT USED




0000DOM4:99900323: 19980821 5-2
NOTES




0000DOM4:99900323: 19980821

6-1
SECTION 6. AIR SYSTEM OPTIONS

MOISTURE SEP/REG/OILER ASMS ..o 3
HOSE REEL KIT-3/8X35"' HOSE (51706348) .....ccccoutiiiiiieeeiiiiieiee e 4
HOSE REEL KIT-1/2X50" HOSE (51706347) ....ccoiiiiiiiiiiie ettt 4
HOSE REEL KIT-SM-1/2X50' HOSE (51711278) ....uvveiiiiiiiiiiiieiee e 4
HOSE REEL KIT-1/2X50" W/GUIDE (51713651) ....ovvvviiiiiiiiiiiiiiieee e 4
AIR TANK KIT-22 1/2 GALLON (51706697 ......ovveiiiieeiiiiirieieee e 5
58 GALLON AIR TANK KIT (51708369) ......ceueiiieiiiiiiiiieieeeeeiiireieee e sirneee e e 5
AIR TANK BRACKET (CHAIN)-15 GALLON (51704334) .....ovvviiiiiiiiiiiieee e 6
AIR TANK DRAIN ASM (51709358) .....ceeeiiieiiiiiiiiiiiee et 6
AIR TANK KIT-DUAL 15 GALLON (51707363) ....cuveteeeiiiiiiirieieeeenniirneeeeee s 6
AIR TANK KIT-35 GALLON (51708336) .....cceiiiurrrriiieeeaaiiiineieeeeeessiirneeeeeesassinneeeeee s 7
AIR TANK KIT-DUAL 15 GAL.-UNDER FRAME (51709693) ........ccccvrmiveeeiiiiiieeeen. 8

DRAIN ASM-DUAL AIR TANK (BL1713771) weeeeieiiiiiiiieeee et 9




0000DOM4:99900323: 19980821 6-2
NOTES




0000DOM4:99900323: 19980821 6-3
MOISTURE SEP/REG/OILER ASMS

3/8" HOSE REEL 51706341
1/2" HOSE REEL 51706342
3/8” & 1/2” HOSE REEL 51706343

1. 70048015 AIR PRESSURE GAUGE - 300 PSI REAR MOUNT
2. 70048036 AIR PRESSURE GAUGE - 300 PSI SIDE MOUNT
3. 70073439 SEP/REG/OILER ASSEMBLY
4. 70141473 MOUNTING BRACKET
5. 72053013 PIPE NIPPLE - 1/4 X CLOSE
6. 72053090 PIPE NIPPLE - 1/2 X CLOSE
7. 72053243 PIPE PLUG - 1/2 HOL HEX
8. 72053284 STREET ELBOW - 1/2 X 90 DEG
9. 72053374 REDUCER BUSHING - 1/2 X 1/4
10. 72053603 TEE - 1/2
11. 72060004 CAP SCREW 1/4-20 X 1 HH GR5
12. 72062104 NUT 1/4-20 LOCK
13. 72063001 WASHER 1/4 WRT
14. 72531541 BARBED NIPPLE - 1/2 MPT X 3/8 BARB
15. 72531547 BARBED NIPPLE - 1/2 MPT X 3/4 BARB
16. 72053457 BARBED NIPPLE - 1/2 MPT X 1/2 BARB
17. 72532021 QUICK COUPLER - 1/4
18. 72053435 REDUCER COUPLING - 3/4 X 1/2
19. 72053458 BARBED NIPPLE - 3/4 MPT X 3/4 BARB

NOTE: EACH INSTALLATION MAY VARY, USE THE PARTS LIST AND
THE DRAWING AS A GUIDE ONLY.

2

S—&Ho9

0

6 11 [E=h ©!
|
I8 I 15 i
I
|
19 :
3/8"
i TT L- - OR

72"

7] or [8ls
3/4" 2 T ID—3/8"




0000DOM4:99900323: 20010713
HOSE REEL KIT-3/8X35' HOSE (51706348)

=

CoONUAWNE

70073625
72053283
72060025
72062109
72063002
72066061
72531543
72532021
72532038
89039176

HOSE REEL

STREET ELBOW 3/8NPT 90°
CAP SCR 5/16-18X1 HHGR5
NUT 5/16-18 LOCK

WASHER 5/16 WRT

HOSE CLAMP

BARB NIPPLE 3/8MPT 1/2HOSE
QUICK DISCONNECT 1/4FPT
NIPPLE - DISCONNECT 1/4FPT
AIR HOSE 1/2 250#

HOSE REEL KIT-1/2X50" HOSE (51706347)

©CoNOGOr~WDNE

70732096
72053284
72053810
72060046
72062103
72063003
72066000
72051547
89392349

HOSE REEL

STREET ELBOW 1/2NPTX90°
PIPE CAP 1/2NPT

CAP SCR 3/8-16X1 HHGR5
NUT 3/8-16 LOCK

WASHER 3/8 WRT

HOSE CLAMP

BARB NIPPLE 1/2MPT 3/4HOSE
HOSE 3/4 300#

HOSE REEL KIT-SM-1/2X50" HOSE (51711278)

©CoNOGOr~WDNE

70732095
72053284
72053810
72060046
72062103
72063003
72066004
72053457
89392602

HOSE REEL-SMALL

STREET ELBOW 1/2NPTX90°
PIPE CAP 1/2NPT

CAP SCR 3/8-16X1 HHGR5
NUT 3/8-16 LOCK

WASHER 3/8 WRT

HOSE CLAMP

BARB NIPPLE 1/2NPT 1/2HOSE
HOSE - 200 PSI 1/2

HOSE REEL KIT-1/2X50" W/GUIDE (51713651)

©CoNOGOA~WDNE

70732096
72053284
72053810
72060046
72062103
72063003
72066000
72051547
89392349
70731371
72060638
72062106

HOSE REEL

STREET ELBOW 1/2NPTX90°
PIPE CAP 1/2NPT

CAP SCR 3/8-16X1 HHGR5
NUT 3/8-16 LOCK

WASHER 3/8 WRT

HOSE CLAMP

BARB NIPPLE 1/2MPT 3/4HOSE
HOSE 3/4 300#

HOSE GUIDE & ROLLER ASM
MACH SCR #10-24X1 RDHD
NUT #10-24 LOCK

6-4
1
1
4
4
8
2
1
1
1
36"
1
1
1
4
4
8
2
2
36"
1
1
1
4
4 /
8
2 5
2
36"
1
1
1
4
4
8
2
: i
36"
1 2
4
4




0000DOM4:99900323: 19990901
AIR TANK KIT-22 1/2 GALLON (51706697)
1. 51709358 DRAIN ASM (INCL:1) SEE DWG
2. 70731788 AIR TANK 22-1/2 GALLON
4. 72053517 ADAPTER 1/4MPT 1/4MPT HEX
5. 72053556 STREET ELBOW 3/4NPT 90°
6. 72053610 TEE 1/4
7. 72060092 CAP SCR 1/2-13X1-1/4 HHGR5
8. 72062080 NUT 1/2-13 LOCK
9. 72063005 WASHER 1/2 WRT 1
10. 72531836 REDUCER BUSHING 1-1/4X3/4NPT
11. 72532552 HOSE FTG TYPE O 1/4 1/4
13. 73054032 SAFETY VALVE 1/4 200PSI
14. 71393886 DECAL-DANGER EXPLODING TANK
15. 60113718 BRACKET
16. 70144807 SPRING
17. 72060920 CAP SCR 1/2-13X3-1/4 HHGR5

A BANRFRPPFPEPNNARARPNRRPRE

3

4
5
6

23
17,18,19
20,21,22

T0

G

58 GALLON AIR TANK KIT (51708369)

1. 70073808 TANK-58 GALLON 1
2. 60112258 BRACKET 2
3. 70048036 AIR PRESSURE GAUGE-300PSI 1
4. 72053527 REDUCER BUSHING 3/4X1/4NPT 2
5. 72053604 TEE 3/4 2
6. 72532832 HOSE FITTING 3/4NPT 3/4HOSE 2
7. 72053141 PIPE NIPPLE 3/4NPT X CLOSE 2
8. 72532852 REDUCER BUSHING 2NPT-3/4NPT 2
9. 73054032 SAFETY VALVE 1
10. 72060046 CAP SCR 3/8-16X1 HHGR5 12
11. 72062002 NUT 3/8-16 HEX 12
12. 72063003 WASHER 3/8 WRT 12
13. 72063051 WASHER 3/8 LOCK 12

14. 51709358
15. 72066534
16. 72066340
17. 89392349
18. 72066525
19. 72060002
20. 72063049
21. 72063001
22. 72062000
23. 72066000
24. 71393886

DRAIN ASM (SEE DWG)
HOSE CLAMP 1/4 VINYL
POP RIVET 1/8

HOSE 3/4 200 PSI X 31FT
HOSE CLAMP 3/4 VINYL
CAP SCR 1/4-20X3/4 HHGR5
WASHER 1/4 LOCK
WASHER 1/4 WRT

NUT 1/4-20 HEX

HOSE CLAMP SAE #12
DECAL-DANGER AIR TANK

PNOODOOORFRr WWEr

PLACE ITEM 24 NEAR DRAIN VALVE AND IN CLEAR VIEW OF
OPERATOR

6-5

13

i@(&i
SEE NOTE 2
JA

110 -

& @/éy 17(4)

T\ s

L

SEE NOTE 2
N,

=

T

o NOTE:
1) LOCATE DECAL AS CLOSE TO DRAIN VALVE AS
POSSIBLE -~ IN CLEAR VIEW OF OPERATOR.
2) STEAM HOSE REQUIRES BARB 72533283

GRAY PUSH LOK REQUIRES BARB 72053458
THE BARBS ARE PART OF THE HOSE/AIR
COMPRESSOR KITS

14,15,16

17,18,19
20,21,22

e
O
h ; 4

TO CPRSR



0000DOM4:99900323: 20020429 6-6

AIR TANK DRAIN ASM (51709358)

1. 60116097 MOUNTING BRACKET

72053141 PIPE NIPPLE 3/4NPT X CLOSE
72063066 WASHER 1" FLAT
72053472 COUPLING 3/4 STL HEX
72053556 STREET ELBOW 3/4NPT 90°
72053458 BARBED NIPPLE 3/4 MPT 3/4
72060025 CAP SCR 5/16-18X1 HHGR5
TO AIR TANK DRAIN 9. 72062109 NUT 5/16-18 LOCK
72063002 WASHER 5/16 WRT
89392349 HOSE 3/4 300 PSI X 120"
73054230 BALL VALVE 3/4NPT
70391601 DECAL-DRAIN
72066000 HOSE CLAMP #12
72531833 REDUCER BUSHING-STL 3/4-1/2
70396133 MUFFLER-AIR 3/4 NPT

PR NRRPREPNNMNNNWRWR R

11,14

NOTE: ITEM 13, DECAL-AIR TANK DRAIN, IS NOT SHOWN. LOCATE DECAL AS 13 (4 PLACES)
CLOSE TO DRAIN VALVE AS POSSIBLE, IN CLEAR VIEW OF OPERATOR. 8 (4 PLACES)

3(4PLACES)

AIR TANK KIT-DUAL 15 GALLON (51707363)
51705045 TANK BRACKET

1
2. 70073062 AIR TANK 15 GAL
3. 72053180 REDUCER BUSHING 1 1/4-3/4ANPT
4. 72053246 PIPE PLUG 3/8NPT SQHD
5. 72053282 STREET ELBOW 1/4NPT 90°
6. 72053372 REDUCER BUSHING 3/8-1/4NPT
7. 72053397 PIPE PLUG 1-1/4 HOLHEX
8. 72053556 STREET ELBOW 3/4NPT 90°
9. 72060048 CAP SCR 3/8-16X1-1/2 HHGR5

10. 72062103 NUT 3/8-16 LOCK

AIR TANK BRACKET (CHAIN)-15 GALLON (51704334) 11. 72063003 WASHER 3/8 WRT

SEE NOTE

PRrRPRPEPANOADMDPMDMRPEPERANPRE

1. 52701612 TANK BRACKET 2 12. 72066000 HOSE CLAMP 1/2-1 1/4
2. 72062002 NUT 3/8-16 2 13. 72532559 HOSE FITTING 3/4 3/4 BRS
3. 72063051 WASHER 3/8 LOCK 2 14. 73054032 SAFETY VALVE 1/4NPT 200 PSI
4. 72063003 WASHER 3/8 WRT 2 15. 89392349 HOSE 3/4 200 PSI X 7
16. 51709358 DRAIN ASM (SEE DWG)
NOTE: BRACKET MOUNTING HARDWARE IS NOT 17. 71393886 DECAL-DANGER AIR TANK
INCLUDED.THE BRACKET (ITEM 1) IS DESIGNED FOR 1/2"
DIA. CAP SCREWS. YOUR INSTALLATION WILL DETERMINE PLACE ITEM 17 NEAR DRAIN VALVE AND IN CLEAR VIEW OF

LENGTH. OPERATOR



0000DOM4:99900323: 20030505 6-7

AIR TANK KIT-35 GALLON (51708336) NOTES:
70073063 AIR TANK 35 GAL #23-27 ARE USED TO SECURE TANK (#1) TOBRACKET (#4)
70391601 DECAL-AIR TAK DRAIN AND THEN TO BODY.
71393886 DECAL-DNGR EXPLODING TANK
60112258 BRACKET

1

2

3

4. NIPPLE (#28 & ONE OF ELBOW (#9) ARE NOT USEDIN ALL
5. 72053245 PIPE PLUG 1/4NPT SQHD

6

7

8

9

APPLICATIONS, #14-15 ARE REPLACED BY #28 & ONE OF
72053405 PIPE PLUG 3/4NPT SH #9.
73054032 SAFETY VALVE 1/4NPT 200PSI

72053577 REDUCER BUSHING 1-1/2 3/4NPT

. 72053285 STREET ELBOW 3/4NPT 90°
10. 72053458 BARB NIPPLE 3/4MPT 3/4HOSE
11. 72066000 HOSE CLAMP 1/2 1-1/4 SAE#12
12. 72066582 CLAMP
13. 89392349 HOSE 3/4X300# WP GRAY
14. 72053173 STREET ELBOW 3/4NPT 45°
15. 72053141 PIPE NIPPLE 3/4NPT X CLOSE
16. 73054230 BALL VALVE 3/4NPT
17. 72532832 HOSE FTG 3/4NPT 3/4 TYPE O
18. 70048015 AIR PRESSURE GAUGE 300PSI
19. 72053170 STREET ELBOW 1/4NPT 45°
20. 72060004 CAP SCR 1/4-20X1 HHGR5
21. 72063001 WASHER 1/4 WRT
22. 72062104 NUT 1/4-20 LOCK
23. 72060047 CAP SCR 3/8-16X1-1/4 HHGRS
24. 72063003 WASHER 3/8 WRT
25. 72062103 NUT 3/8-16 LOCK
26. 72060046 CAP SCR 3/8-16X1 HHGR5
27. 76392821 WASHER 3/8 BONDED
28. 72053152 PIPE NIPPLE 3/4NPT X 5

PLACE ITEM 3 NEAR DRAIN VALVE AND INCLEAR VIEW OF
OPERATOR.

w

- N
A ARANOOAORAAA A A A ITADRWN-S NN 2

5-FWD 1/4" FITTING

@/18-REAR 1/4" FITTING

g 19
.J/f/_

7-REAR 1/4" FITTING 123
5-FWD 1/4" FITTING /

20,21,22
(SECURE TO BODY)



0000DOM4:99900323: 19980821
AIR TANK KIT-DUAL 15 GAL.-UNDER FRAME (51709693)

1. 52709697
2. 60106492
3. 72060048
4. 72060096
5. 72062080
6. 72062103
7. 72063005
8. 70073062
9. 89392349
'10. 72532559
11. 72053556
12. 72053180
13. 72053397
14. 72053246
15. 73054032
16. 72053282
17. 72066000
18. 51713771
19. 72053372
20. 71393886

MTG BRACKET

TANK BRACKET

CAP SCR 3/8-16X1-1/2 HHGR5
CAP SCR 1/2-13X2-1/2 HHGR5
NUT 1/2-13 LOCK

NUT 3/8-16 LOCK

WASHER 1/2 WRT

TANK 15 GALLON

HOSE 3/4 200PSI

HOSE FITTING 3/4 3/4NPT
STREET ELBOW 3/4NPT 90°
REDUCER BUSHING 1 1/4-3/4NPT
PIPE PLUG 1-1/4 HOL HEX
PIPE PLUG 3/8 SQ HD

SAFETY VALVE 200 PSI 1/4NPT
STREET ELBOW 1/4NPT 90°
HOSE CLAMP 1/2-1 1/4

DRAIN ASSEMBLY

REDUCE BUSHING 3/8-1/4ANPT
DECAL-DANGER AIR TANK

NOTE: NOT USED ON 3/4 & 1-TON CHASSIS.

18 (4 PLACES)

o

LOCATION ON
SECOND TANK

NOTE:

1. LOCATE DECAL AS CLOSE TO DRAIN VALVE
AS POSSIBLE IN CLEAR VIEW OF OPERATOR.

2. DRILL HOLES AT ASSEMBLY.

6-8

PRPPNRPPPADMNDMDNONO®OOO®OOOOONN

TO AIR TANK

9
17 (2 PLACES)
I 12 (4 PLACES)
o4

14 USED IN THIS @\

1 (4 PLACES)

13
(4 PLACES)

=



0000DOM4:99900323: 19980821
DRAIN ASM-DUAL AIR TANK (51713771)

1. 60116097
2. 72053141
3. 72063066
4. 72053285
5. 72053305
6. 72053556
7. 72053458
8. 72060025
9. 72062109
10. 72063002
11. 89392349
"12. 73054626
13. 70391601
14. 72066000
15. 72053604

MTG BRKT

PIPE NIPPLE 3/4NPT X CLOSE
WASHER 1 WRT (AS NEEDED)
STREET ELBOW 3/4NPT 90° BLK
COUPLING 3/4NPT

STREET ELBOW 3/4NPT 90° STL
BARB NIPPLE 3/4MPT BRS

CAP SCR 5/16-18X1 HHGR5
NUT 5/16-18 LOCK

WASHER 5/16 WRT

HOSE 3/4 GP 300# WP

BALL VALVE 3/4NPT

DECAL-AIR TANK DRAIN

HOSE CLAMP #12

TEE 3/4NPT BLK

2

TO AIR
TANK DRAIN ' 15

< »

TANK DRAIN \\

TO AIR

PAPRPPRPONNNBEANNED®WER

6-9




0000DOM4:99900323: 19980821 6-10



0000DOM4:99900323: 19980821

SECTION 7. CRANE BOOM SUPPORTS /| RESERVOIRS

BOOM SUPPORT ASM-MODEL 7025 CRANE (51708367) .......ccccceeiiiiiiiiiniiniieeeee 3
BOOM SUPPORT ASM-MODEL 7020 CRANE (51708366)..........ccccccuvviriiiiniinneneenn 3
RESERVOIR ASM-34 GALLON (51708368).......ccceetiiiiiiiiiiiiiiiiiiiiieernrree e 4




0000DOM4:99900323: 19980821 7-2
NOTES




0000DOM4:99900323: 19980821 7-3

BOOM SUPPORT ASM-MODEL 7025 CRANE (51708367) BOOM SUPPORT ASM-MODEL 7020 CRANE (51708366)
1. 52708644 TUBE - PEDESTAL 1. 52708644 TUBE - PEDESTAL
2. 52708648 SADDLE 2. 52708643 SADDLE
3. 60112770 TUBE - BOOM 3. 60112767 MOUNTING PLATE
4. 60112767 MOUNTING PLATE 4. 60030295 WEAR PAD
5. 72060025 CAP SCR 5/16-18X1 HHGR5 5. 72060026 CAP SCR 5/16-18X1-1/4 HHGR5
6. 72060105 CAP SCR 1/2-13X7 HHGR5 6. 72060193 CAP SCR 3/4-10X6 HHGR5
7. 72060195 CAP SCR 3/4-10X7 HHGR5 7. 72060101 CAP SCR 1/2-13X5 HHGR5
8. 72060092 CAP SCR 1/2-13X1-1/4 HHGR5 8. 72060092 CAP SCR 1/2-13X1-1/4 HHGR5
9. 72062080 NUT 1/2-13 LOCK 9. 72062080 NUT 1/2-13 LOCK

10. 72063005 WASHER 1/2 WRT 10. 72063005 WASHER 1/2 WRT

11. 72062114 NUT 3/4-10 LOCK 11. 72062114 NUT 3/4-10 LOCK

12. 60030295 WEAR PAD 12. 72062109 NUT 5/16 LOCK

13. 72062109 NUT 5/16 LOCK 13. 72063001 WASHER 1/4 WRT

14. 72063001 WASHER 1/4 WRT

~
I ‘@\L(/_

SN

NNRPROOMBMRNRERRER
NNRRAOIANRNRERRE

o
o o
3 | \‘G/IO
) N ~ @\’&9
~1 10

®° M
/ T
4
=) g :
;ﬁ‘ -
(=7
N6 9



0000DOM4:99900323: 19980821
RESERVOIR ASM-34 GALLON (51708368)

52707349
60112662
60112663
73141276
73052001
73014671
72060053
72060046
72063003
72062179

CoxxNOAWNE

1

RESERVOIR

BOTTOM SHIM

SIDE SHIM

FILL NECK SCREEN

PIPE PLUG 3/4NPT MAG SQHD
FILL CAP

CAP SCR 3/8-16X2-3/4 HHGR5
CAP SCR 3/8-16X1 HHGR5
WASHER 3/8 WRT

NUT 3/8-16 CTR LOCK

NBRDhWRRRRERNPR

7-4




0000DOM4:99900323: 19980821

8-1
SECTION 8. OUTRIGGERS

OUTRIGGER KITS ..ttt e e e e e e e nennnnees
HYDRAULIC KIT (91709462) ....cooviiiiiiiiiiiiieeeee e
VALVEBANK ASM (51709461) ....cooeiiiiiiiiieeeeee e a e e e e e e e e e
VALVE HANDLE ASM (51731580) ......cciiiiiiiiiiiiiiiiii ettt e e e e e e e e e




0000DOM4:99900323: 19980821 8-2
NOTES




0000DOM4:99900323: 19980821 8-3
OUTRIGGER KITS

A. FRONT (51708364)

B. REAR (51708365)

T
N o

I\JI—‘I—‘(I)I—‘OUO?&I\J&NI—‘&ANI—‘I\J-&I\JI\JNI\JNm

BODY
52701065 ARM
52704867 HOUSING
52705730 LEG
3B166820 CYLINDER
3B210522 CYLINDER
60030053 ROLLER
60106968 PIN
60103202 PIN
10. 60106281 PIN
11. 60106314 PIN
12. 60106380 PIPE - 1" SCHED 40 X 1-1/4
13. 70392566 DECAL - AUX OUTRG SELECTOR
14. 72060795 CAP SCR 1/2-13X1-1/2 SH
15. 72060102 CAP SCR 1/2-13X5-1/2 HHGR5
17. 72060581 SET SCR 3/8-16X3/4 SH
18. 72062107 NUT 1/2-13 CTR LOCK
20. 72063034 MACH BUSHING 1X10GA
21. 72066125 RETAINING RING 1" EXT HD
22. 71392277 DECAL - POWER OUT CONTROL
23. 72066178 COTTER PIN 1/8X1
24. 71392257 DECAL - POWER DOWN CONTROL
25. 70392867 DECAL - DANGER OUTRG MOVING
26. 70392864 DECAL - DANGER OUTRG STD CLR

T

©CoNOGOrWDNE

HHI—'hI—‘thI—‘I\JOﬁI—‘NNHI—'I—'I\JI—'I—'HI—'Hr;E'>

\J DECAL PLACEMENT
r ITEM LOCATION
13 AT SELECTOR VALVE
22,24,25 AT OUTRIGGER CONTROLS
26 ON OUTRIGGER LEG HOUSING




0000DOM4:99900323: REV. B 20071005
HYDRAULIC KIT (91709462)

371

51703734
51703875
51704022
51704025
51704039
51705063
51705191
51708884
51708887
51709461
60103870
72053141
72053211
72053556
72532351
72053676
72060025
72063050
72661642
72532690
72531196

HOSE ASM 1/4X48
HOSE ASM 3/4X264
HOSE ASM 1/4X13
HOSE ASM 1/4X144
HOSE ASM 1/2X258
HOSE ASM 1/2X50
HOSE ASM 1/4X96
HOSE ASM 1/4X220
HOSE ASM 1/4X296

VALVEBANK ASM - 6 SECTION

OIL FILTER BRACKET

PIPE NIPPLE 3/4NPT X CLOSE
PIPE NIPPLE 1-1/4NPT X CLOSE
STREET ELBOW 3/4NPT 90°
ADAPTER 7/16MSTR 7/16MJIC
ADAPTER 3/4MPT 1-1/16MJIC
CAP SCR 5/16-18X1 HHGRS

WASHER 5/16 LOCK

HOSE CLAMP (WAS 72066516)
ELBOW 7/16MJIC 7/16FJIC SWVL

BARB NIPPLE 1-1/4 1-1/4 45°

S, ORANN_LOO_2AN_2 2NN AN AN

8-4

22.
23.
24.

26.
27.

29.
30.

32.
33.

35.
36.

38.
39.

41,

72532768
72531530
72532346
72532358
72532658
72532665
72532779
72532963
73052000
73052012
73054129
89039482
73054130
70048031
51708364
51708365
71393216
72060023
72063002
51705063

TEE 7/16MJIC 1/4TUBE

BARB NIPPLE 1-5/8MSTR 1-1/4
BARB NIPPLE 1-1/4 1-1/4 90°
ADPTR 3/4MSTR 3/4MJIC
ELBOW 3/4MJIC 3/4FJIC SWVL
ADPTR 7/16MJIC 3/4FJIC
ELBOW 9/16MSTR 3/4MJIC XLG
ADPTR 1-5/16MSTR 3/4FSTR
RETURN FILTER

SUCTION FILTER

GATE VALVE 3/4NPT

HOSE 1-1/4 100R4

GATE VALVE 1-1/4NPT
VACUUM GAUGE

FRONT OUTRIGGER KIT
REAR OUTRIGGER KIT
CONTROL DECAL

CAP SCR 5/16-18X3/4 HHGRS
WASHER 5/16 WRT

HOSE ASM 1/2X50

{

¥ 20
LY S 17 2o
PO (SS) :

20

¢ 20 i
) ) 3%
PO (CS)
28:—«3-—@————
te?
i 28 ZTJ’—(“)
PD (8S)

2';:;‘-@—‘
L Po «:s)—é.f]«”

(3 *

CRANE VB
REF

REF PART
OF CRANE

?

5

i
REAR

PD | PD

(ss) |(€S)

Iz

oPT

t] 10,39,40|

RESERVOIR |- -
REF

20
20

I S
PO(FRT) |36

28
R

27 H
%] PD(FRT)

PN RO N —

-
—

m M

TWW2PH 22022 aDON NN
mm

m
T



0000DOM4:99900323: 19980821
VALVEBANK ASM (51709461)

70731682
72053760
72532707
72053763
72053764
72532142
72532365
72532700
72532950
73731763
73054488
73054490
73731576
94731591
7Q072017
7Q072018
7Q072021
72532722
51731580

5REF

VALVEBANK 6-SECT(INCL:11-17,19) 1
ELBOW 9/16MSTR 9/16MJIC 90° 5
ADAPTER 7/16MJIC 9/16FJIC 10
ELBOW 3/4MSTR 3/4MJIC 90° 1
ELBOW 7/8MSTR 3/4MJIC 90° 1
PLUG 7/8MSTR HH 2
ADAPTER 7/8MSTR 1-1/16MJIC 1
ELBOW 9/16MSTR 9/16MJIC XLG 5
TEE 1-1/16JIC SWVL NUT RUN 1
POWER BEYOND ADAPTER SAE10 1

END LH (PART OF 1) 1REF
VALVE SECTION (PART OF 1) 6REF
END LH (PART OF 1) 1REF
TIE ROD KIT (PART OF 1) 1REF

O RING .69X.81X.06 (PART OF 1) 7TREF
O RING .75X.88X.06 (PART OF 1) 14REF
O RING .94X1.06X.06 (PART OF 1) 7TREF
ADPTR 7/8MSTR 9/16FSTR 10
HANDLE ASM (PART OF 1) SEE DWG

VALVE HANDLE ASM (51731580)

ONoGhA~wWNE

70142648
70142650
70142651
71392269
72062021
72062024
72066162
72661204

LEVER PIVOT

LEVER SUPPORT
CONTROL LEVER
CONTROL KNOB
NUT 5/16-18 HEX JAM
NUT 1/2-13 HEX JAM
COTTER PIN 1/16X1
CLEVIS PIN

NNRRRRRR

8-5

T

@-.-----.-_

ololofalolé]S:
|4{E Q:(SS)(EZSD)OO@&s
RSN

(@O

16

<




0000DOM4:99900323: 19980821

8-6



0000DOM4:99900323:20000926 9-1

SECTION 9. ELECTRICAL OPTIONS (1-23-98 to 9-30-00)

ELECTRICALKIT-RIGHT FRONT RAISED COMPT (51715168) .....cccicteieiieeinireieniree e 3
ELECTRICAL KIT-STDHEIGHT (51715170) .....uutetieiiiiiiee ettt ettt ettt ettt e s e e s 4
LIGHTKIT-10 COMPARTMENT/FLOOD/SWBOX (51715165) .....uvvtiiiiiiiieiiiiiie et 5
SWITCHBOXASM (41715173) REF:99903078 .......cueiiieeeireie it 6
ELECTRICAL KIT-STDHEIGHT (51715170) .....uuueiieiiitiiee ettt ettt ettt e s e s s 7
ELECTRICALKIT-12' RIGHT RAISED (51715157) REF:99900905 ........cvvtiiiiiiieeiiiiee e 8
FLOODLIGHT KIT-12V 5" DIA (BL706357) ...eeiteeeitieeesiiee et siee s e e e nnnneee e 9
LIGHT REEL KIT-12V (51707758) ...cciiittitee ettt ettt ettt ettt e et e e e ettt e e e e e et e e e s e annnnes 9
LIGHT REEL KIT-110V (BL707759) ...eiiiiitittee ittt ettt ettt ettt et e et e e e s st e e e s s b e e e e e e e annnnes 9
FLOODLIGHTKIT-12V 6-1/2" DIA (51707613) .....eeeiiireieiieeeeiieee st e st e e smreessnne e e e nnnenee e 9
FLOODLIGHTKIT (BL714249) ......eeeeieeiiiiteieee ettt ettt ettt e e ekt e e e e s st et e e e e e an b e e e e e e s anbbneeeaeeaanes 10
CONDUITKIT (BL708909) .....eeteeeiiuitieeeteeiaiiteetee e s sttt e e s asbee et e e e s asbee e et e e s ssbbe et e e e s asbbe e et eesanbsreeeeesannnreeeeens 10
OUTLETKIT-110V GFIPROTECTED (51711674) ..ccictteieiteee ettt 10
OUTLETKIT-110V (BL707760) ....eeeiuutueeeieeiaiiteetee e sttt e e s sttt e e e s st s e e s assb e e e e e s e ansb e e e e e s sannreeeeeeeannreeas 10

LIGHTKIT-12 COMPARTMENT/FLOOD (99903174) .....uuttiteeeeiiaitieeeee e ettt e sttt e e e st ee e e nnnnneeeeeeens 11




0000DOM4:99900323:19990330 9-2
NOTES




0000DOM4:51715168.01.19990330 9-3
ELECTRICAL KIT-RIGHT FRONT RAISED COMPT
(51715168)

1. 70034061 TIE 12" PLASTIC 1
2. 70039057 REFLECTOR-RED

4. 70145799 RETAINER

5. 77040000 TERMINAL-#10 STUD 16-14GA

6. 77040048 BUTT CONNECTOR 16-14GA

7. 77040049 BUTT CONNECTOR 12-10GA

8. 77040189 PLUG

9. 77044465 BULLET-PLUG 16-14GA

10. 77044734 HARNESS-STOP/TAIL/TURN

11. 77044735 HARNESS-CPT/MARK/FLD/AUX

12. 77044736 HARNESS-JUMPER

13. 77044738 HARNESS-X-OVER FLD/CPT/MK

14. 77044739 HARNESS-JUMPER LH SIDEPK

15. 89044233 WIRE 14GA BRN 35FT
16. 89044351 LOOM 35FT
17. 77044479 HARNESS-4 WAY CONN
18. 77040358 LIGHT-CLEAR AMBER
19 77040357 LIGHT-CLEAR RED
20. 76393636 GROMMET 2

21. 77040188 LAMP-STOP/TURN/TAIL
22. 76392275 GROMMET-TAIL LIGHT
23. 77040180 LIGHT-BACKUP

24. 70039058 REFLECTOR-AMBER
25. 77044481 HARNESS-3 PLUG

26. 77040006 LIGHT-LICENSE PLATE
27. 72062200 NUT-LICENSE PLATE
28. 72601473 BOLT-LICENSE PLATE
29. 77044482 PLUG-MARKER LAMP
30. 77040365 BACK-UP ALARM

31. 77044467 TERM-BULLET RCPT

RPRREPNRNNUOORNAN

NEFEFNNMNNEFEPRPNMNNMNOBRANONPRE

DRAWING NOT AVAILABLE AT TIME OF PRINTING



0000DOM4:51715170.01.19990330 9-4
ELECTRICAL KIT-STD HEIGHT (51715170)

1. 70034061 TIE 12" PLASTIC 1

2. 70039057 REFLECTOR-RED

4. 70145799 RETAINER

5. 77040000 TERMINAL-#10 STUD 16-14GA

6. 77040048 BUTT CONNECTOR 16-14GA

7. 77040049 BUTT CONNECTOR 12-10GA

8. 77040189 PLUG

9. 77044465 BULLET-PLUG 16-14GA
10. 77044734 HARNESS-STOP/TAIL/TURN
11. 77044735 HARNESS-CPT/MARK/FLD/AUX
12. 77044737 HARNESS-JUMPER
13. 77044738 HARNESS-X-OVER FLD/CPT/MK
14. 77044739 HARNESS-JUMPER LH SIDEPK
15. 89044233 WIRE 14GA BRN 35FT
16. 89044351 LOOM 35FT
17. 77044479 HARNESS-4 WAY CONN
18. 77040358 LIGHT-CLEAR AMBER
19 77040357 LIGHT-CLEAR RED
20. 76393636 GROMMET 2
21. 77040188 LAMP-STOP/TURN/TAIL
22. 76392275 GROMMET-TAIL LIGHT
23. 77040180 LIGHT-BACKUP
24. 70039058 REFLECTOR-AMBER
25. 77044481 HARNESS-3 PLUG
26. 77040006 LIGHT-LICENSE PLATE
27. 72062200 NUT-LICENSE PLATE
28. 72601473 BOLT-LICENSE PLATE
29. 77044482 PLUG-MARKER LAMP
30. 77040365 BACK-UP ALARM
31. 77044467 TERM-BULLET RCPT

RPRREPNRRNUOORNAN

NEFEFNNMNNEFEPRPNMNNOBRANONPRE

DRAWING NOT AVAILABLE AT TIME OF PRINTING



0000DOM4:51715165.01.20050518 9-5
LIGHT KIT-10 COMPARTMENT/FLOOD/SW BOX (51715165)

1. 77040193
2. 77040384
3. 77044465
4. 51716859

NOTE

LIGHT-DRIVING HALOGEN 2
LIGHT-COMPT 12V 2.1A 10
TERM-BULLET PLUG 16-14GA 4
FASTENER (WAS 77044746) 20

WIPE BACK SURFACE OF LIGHT AND COMPARTMENT
SURFACE WITH ALCOHOL BEFORE APPLYING ITEM 2 TO
THE LIGHT OR THE COMPARTMENT. POSITION
COMPARTMENT LIGHT IN THE FRONT CENTER OF
COMPARTMENT.

DRAWING NOT AVAILABLE AT TIME OF PRINTING



0000DOM4:41715173.01.19990330 9-6

SWITCH BOX ASM (41715173) REF:99903078 PART OF BOX
(ITEM #7)—ASSEME[£—\

77041500 SWITCH-ROCKER-BODY

77041499 SWITCH-ROCKER-RED ACTUATOR
77044779 SWITCH-ROCKER-GRN ACTUATOR
77041502 SWITCH-ROCKER-MTG PNL END
77041504 SWITCH-ROCKER-PNL MIDDLE
70395336 DECAL-CTRL PNL

77044797 CTRL BOX

77044793 HARNESS-CTRL BOX LTS

77044794 HARNESS-CTRL BOX SW PWR

AS INSTRUCTED.

©ONDUA~WNE
PRRPRRPRPMAMDMNDMDNMNOO

AN

34/
'GREEN)

A DN

* WIRE IS LABELED ACCORDING TO
SWITCH LOCATION {EX. RF FLOODS)

STEP 2

NOTE:
1. STRAIN RELIEFS ARE INCLUDED W/ HARNESSES
ASSEMBLE AS SHOWN, WIRES NOT SHOWN IN

80X FOR CLARITY.



0000DOM4:51715170.01.19990330 9-7
ELECTRICAL KIT-STD HEIGHT (51715170)

okl wdE

60119299
72060002
72060645
72062104
77044645
77044646

BRACKET

CAP SCR 1/4-20X3/4 HHGR5
MACH SCR 1/4-20X3/8 RDHD
NUT 1/4-20 LOCK

NUT

WASHER-LOCK

PR NANR

DRAWING NOT AVAILABLE AT TIME OF PRINTING



9-8

0000DOM4:51715157.01.20000516

ELECTRICAL KIT-12' RIGHT RAISED (51715157)

REF:99900905

"

8
1
2
8
1
1
1

—

1. 77044747 CIRCUIT BREAKER-25A MNL RESET 4

2. 77040053 TERMINAL 1/4 RING 12-10GA
3. 72061099 SCR-TEK CEILING #10-16X5/8 HWH 8

4. 77044755 HARNESS
9. 77040047 TERMINAL 1/4MSLPON 16-14GA
10. 77040043 TERMINAL 1/4FSLPON 16-14GA

6. 70145421 HEAT SHRINK
11. 60250624 BRACKET

7. 77044693 FUSE-AGC 2A
8. 77044764 FUSE HOLDER

5. 77044556 DIODE 2.2A
12. 72061739 SCR-TEK #12-14X1 HWH #3PT

‘HOLMS
JAVS 3HL 40 NOLLISOd HALN3D 3HL OL 3AOW ONV HOLMS
33dS 3NION3 NO 3dIM ,3dIMLS Q34/M NMO¥E. 3HL VL
LINOHID ONIYIM TVNYALNI
3JHL OL NOLLYDIJIOON ONMOTIOS JHL 3HIND3Y TIM 3TONVH
TOHINOD 3LOA3Y @INIHLIL JHL 'SIHL HLIM NOILNNPNOD NI
"03LVALLOY 38 OL LINJHID JIINVYAAH 3NV JHL d0d
MOTIV_TIM SIHL ‘3SVE ONLLNNON HOSSIUJNOD SIS 09dvd
3HL NO 03aLYJ01 3ATVA dANNA JNNVAAAH QIONTI0S AZL
JHL 0L LINJHID .LN0 033dS 3NION3. 3JHL 1J3NNOD
‘HOSSIIANID SAMIS 0948VA V HLIM ONITIVLSNI NIHM
SALON

(AINO NOILVTIVLSNI ¥OSSIUANOD SIIM3S 09¥va ¥O4)
NOILVOI4IAOW LINJHID LNO d33dS 3INIONI,

dST2X2a3dNNT
¥ ﬁ
m 1
id
‘NOWLISOd_ ¥, Ol ,G. 3HL NI G31VDO1 SI ¥3dANe ,ld,, 3HL
AVHL AJREA mZO_._.<u_._n_n_< ¥0SSIUANOD AIHLO TV H0d
«be SNId OL ‘Q¥VQ 1INOMID X08
TIOULNCO VOIMLOT 3 m:._. zo ..—nr 34NN 39NVHO 'd3sn 348
AON TIM SLINJ¥ID ,HOLIMS 3yNSS3dd OL,, 3HL ANV .ANNO¥O
¥OSSIUAWNQD,, IHL "INANI TYNSIS AZL ¥ALFN ¥NOH H§0SSIAAN0D
3HL OL 1INDAID ,HILIMS FAINSS3Ad WOHd, JHL LOINNOO
‘YOSSIUANOD SIIWIS 09UVA V HLM ONITIVLSNI NIHM
*310N

(AINO NOLLVTIVLSNI HOSSIdNOD S3IY3S 09¥va ¥O4)

(NowLYJ07 —
um%uw_.ugmv M1B —— aNNO¥O dSHdND >o%oum_ﬂ<_q=
YOSSIIANCD me 'MS 'SS3y¥d WO¥4
OIAVHSEYVa

ay —

‘MS 'SS3ud 0l

(AINO NOILYTIVLSNI ¥OSSIYANOD ORYVHSEYYA ¥04)

NOILVILIGON LINJHID SOvVONT Iivya 335

10H SSvyg -3LON

'SISSYHI —
‘SSANYVH 3HL SAR3S—4 ALNA ¥3ANS
NI 34 3LVRAONAdY NIIHL NO a¥04 6661 JHL HOd (avo NI
loN 1In0¥ID 39VON3 OLd o /o GaINnON)
(SISSVHO X08 TOMINOI—SSANYVH) +# Wall
££0£0666# OMA WOMA
(AQ0B X08 TAULNO—SSANYNVH) LELVYOLL mmuz~_<n__._
NIV NOX
39VON3 OLd e OING/
w 8 <6
e 1 1inodio
(43¥) 9% Q¥04 OL
M \ 4
‘AY3LLYE A1 3HL =o§m
40 Qv3HY ANV LHOMAV3H 41 3HL ANIH3E
13MQVNE NINVING 1INOYID FHL TIVLSNI WNDIS AZL
w A DN o - W Mmoo © NOLLdO
) ¢ e | 3@ 233 a TIN 3NN
mw / = 2 A =z o =5 ° Q3GNIWNCOZY O
¥)1 /an zl W H @ . W m
« ILSNI d3Mv3yg LINdHIo,, m ¢ m S m _I/\
(©) ot ° 3 T
36 L8]
o]
(NOLLYDO1 + —
HOLIMS
JWNSSIUd)
HOSS3IMHWOI [~ (IN1a %a) Azl NOLLINOI
YVHOOISEVD NZ3u9) GNNOYs O1d IVNDIS GIANNONS
(@) ¥3hod NV SR DR DD HOLWS 07 o
(fiAINO MVHOOLSEVA 3HL ¥0d4 3uV AZL Nl NV — . WNOIS AZL
ONV ‘ONNO¥9 OLd '¥3M0d z_<:h<~=.x”._ 3HL) | > NOLLINOI
g ® ‘OM0
“13A 'N1@ XA ‘N¥O 'a3y) YOSSIUNOD BVAVAN % (8vD NI G3LNNON)
YVHOOISEVA 3HL HLIM Q3TIAONd 3V 9's LHOM HOLIMS OLd
YOSSIUANQD FHL NO SIMIM JHL ot
410N al
‘SISSYHO 6661 404
MO138 33S 'SISSVHO
S31¥3IS—4 ALNA ¥3dNS
QIoN310S QY04 L661 FIHL ¥04
NETRITS — ANaLLYE LINOHID 39VON3 Old
+
1ndNI TYNSIS TONLNOD
Q33dS Azl N30 >———
V/ QIONINNOSIY oL NOILJO J9VIONI IMvyd
. Mvug SIvyg dlv
SIES 09UYD ¥ ONTIVISNI 404 SNCLLOMALSH AQEIING INM Divaie
NIHM SNOLLOINYLSNI 304 1437 3HL 1V NOILO AV NI HOLIMS

UNSSIUd MO

oNO @3dS INDNI, 338

-ALON
‘NMOHS SV SZdIM 3LN0Y
"ONIMYA SIHL 40 NOLLYOd
HY ¥3MOT 3HL LV TIVL3a 1LSNI ¥3NvIE
1INJYI0. ¥3d S¥IMVIYEG LINJYID ALVO0T

SS31 M0 8

30 HLONT1 "XV V ¥04

VO TI 38 LSNN JuIM 3HL
'NOLLVTIVLSNI SIHL HLM

~ALON

M

T




0000DOM4:19980821 9-9

FLOODLIGHT KIT-12V 5" DIA (51706357) FLOODLIGHT KIT-12V 6-1/2" DIA (51707613)
1. 72066340 POP RIVET 1/8 X 3/8 10 1. 72066340 POP RIVET 1/8X3/8 10
2. 72066534 CLAMP 10 2. 72066534 CLAMP 10
3. 77040026 FLOOD LIGHT - BLACK 1 3. 77040280 MOUNTING KIT 1REF
4. 77040049 BUTT CONNECTOR 1 4. 77040281 FLOOD LIGHT - CHROME 1
5. 89044234 WIRE 14GA YELLOW X 180" 1 5. 77040049 BUTT CONNECTOR 1
6. 89044351 LOOM .33 1D X 180" 1 6. 89044234 WIRE 14GA YELLOW X 180" 1
7. 89044351 LOOM .33 1D X 180" 1

LIGHT REEL KIT-12V (51707758)
LIGHT REEL KIT-110V (51707759)

12v 110v
1. 77040187 REEL - 50 1 1
2. 77040225 BULB - 12V 1
77040224 BULB - 120V 75W ROUGH SERVICE 1
3. 77040049 BUTT CONNECTOR 1
4. 77040000 TERMINAL 1
5. 72060012 CAP SCR 1/4-20X3 HH GR5 1 1
6. 72062104 NUT 1/4-20 LOCK 5 5
7. 72060002 CAP SCR 1/4-20X3/4 HH GR 5 2 2
8. 89044234 WIRE 14GA YELLOW X 96" 1
9. 89044235 WIRE 14GA WHITE X 12" 1
10. 89044072 WIRE 12GA/3 WIRE X 216" 1

NOTE: REEM HOLES FOR CAP SCREWS TO 1/4" DIAMETER.




0000DOM4:19980821
FLOODLIGHT KIT (51714249)

1.

2.
3.
4

72060004
72062000
77040193
77044465

CONDUIT KIT

NoopwNpE

72060932
72661312
77044074
77044075
77044081
77044099
83044000

76393038

CAP SCR 1/4-20X1 HHGR5Z 2
NUT 1/4-20 HEX ZINC 2
HALOGEN DRIVING LIGHT 2
TERM-BULLET PLUG 16-14GA 4
(51708909)
CAP SCR 5/8-11X3-1/4 HHGR5 5
CLAMP 1/2 3
COVER 4X4 2
CONNECTOR 1/2 LIQUID TIGHT 2
ELECTRICAL BOX 4X4 2
CONNECTOR 2
CONDUIT 1/2EMT 22'
OUTLET KIT-110V GFI PROTECTED (51711674)
GROMMET 1
TERMINAL-INSULATED SPADE 12-10GA 3

ONoOGOALONE

77040232
77044018
77044135
77044372
77044384
77044501
89044039

CONNECTOR-1/2 STRAIN RELIEF 3/8-1/2
GROUND PLUG

ELECTRICAL BOX 2X44 DEEP WELL
WEATHERPROOF COVER

OUTLET 110V GFI 20A

CABLE 14GA/3WIRE

1
1
1
1
1
20FT

9-10

OUTLET KIT-110V (51707760)

RECEPTACLE WITH GROUND
WEATHER PROOF BOX
WEATHER PROOF COVER
CABLE 12GA/3 WIRE X 216"

1. 77044102
2. 77044106
3. 77044251
4. 89044072




0000DOM4:20050518 9-11
LIGHT KIT-12 COMPARTMENT/FLOOD (99903174)

1. 77040384 COMPT LIGHT 12V 2.1AMP 12REF
2. 51716859 FASTENER (WAS 77044746) 24REF
3. 77040193 DRIVING LIGHT-HALOGEN 2REF
4. 77044464 TERMINAL-BULLET 4REF
5. 60117375 BRACKET 2REF
6. 72060004 CAP SCR 1/4-20X1 HHGR5 4REF
7. 72062104 NUT 1/4-20 LOCK 4REF
8. 72063001 WASHER 1/4 WRT 4REF
9. 70145799 RETAINER-ELEC HARNESS 53REF
9 (53
SPRAY OR WIPE COMPARTMENT SURFACE WITH ALCOHOL AND SCRUB
VITH CLEAN RAG OR PAPER TOWEL UNTIL SURFACE IS DRY BEFORE
APPLYING ITEM 9 TO THE COMPARTMENT. ENOUGH PRESSURE SHOULD
BE APPLIED AND HELD. GENERALLY, THIS MEANS THAT THE RETAINER
SHOULD EXPERIENCE 15 PSI FOR 10 TO 15 SECONDS.
ON HEAVY GRIME OR OXDIZED SURFACES IT WILL PROBABLY BE
NECESSARY TO ABRADE THE SURFACE TO CLEAN IT. SCOTCH PAD,
FINE STEEL WOOL OR ABRASIVE PAPER <220 GRIT OR FINER)
~{3.50[— CAN BE USED TO CUT THE PROBLEM SURFACE.
~|l——0.50 (2)
; L 85
1503 013
1,82 8 EA)
SPRAY OR VIPE BACK SURFACE OF LIGHT AND COMPARTMENT SURFACE
WITH ALCOHOL AND SCRUB WITH CLEAN RAG OR PAPER TOWEL UNTIL
SURFACE IS DRY BEFORE APPLYING ITEM 2 TO THE LIGHT OR THE
5(1).6(2), DETAL A COMPARTMENT. POSITION COMPARTMENT LIGHT IN THE FRONT CENTER
7(2),8(2) OF COMPARTMENT. ENOUGH PRESSURE SHOULD BE APPLIED SO THAT

BOTH SURFACES FULLY CONTACT THE TAPE, GENERALLY, THIS MEANS
THAT THE TAPE SHOULD EXPERIENCE 15 PSIL

ON HEAVY GRIME OR OXDIZED SURFACES IT WILL PROBABLY BE
NECESSARY TO ABRADE THE SURFACE TO CLEAN IT. SCOTCH PAD,
FINE STEEL wOOL DR ABRASIVE PAPER (220 GRIT OR FINER)

CAN BE USED TO CUT THE PROBLEM SURFACE.

3.50 -
0.50 (2)—
DRILL #0.281 }

HOLES (3PLS) 1
T1s0t

0.13

DETAIL B

5(1).6(2),
7(2),8(2)



0000DOM4:20000508 9-12



0000DOM4:99900323:20000926 9A-1

SECTION 9A. ELECTRICAL OPTIONS (10-1-00)

ELECKIT-RHFRONTRAISED COMPT (51715168) .......ccicoiiiiimiimiiininienssssss s sss s s s ssnssnns 3
ELECKIT-STDHEIGHT (S51715170) ...t 4
LTKIT-10 COMPT/FLOOD/SW BOX (51715165) .....cccciiiiiiiiiinmei s 5
LTKIT-12COMPT/FLOOD (99903174) ......cciiiiiimiiimiieiisies e s s sssss s s s as s sns s s sasssnssssnis 6
SWITCHBOXASM (41716200) REF:99903170.........omiiiiiiiiie s s 7
ELEC KIT-CHASSIS (99903167 ) ....cccoueeiicuieiiiieissis i isse s ss s sass s s s s aa s s mn s an e s an e s amn e 8
ELEC SCHEMATIC (99903187 ...cciciueiiiiiiinisirineiisn s s s as s s s s s n s san s an s n e s sanensas 9
FLOODLIGHT KIT-12V 5" DIA (51706357 ) ......eeeiiiiiiiiiinic e ss s sse s s nn s 10
LIGHT REEL KIT-12V (51707758) .....eeeriiiiiiieiie e sn s asn s s 10
LIGHTREEL KIT-110V (51707759) ....cccueeiiiiiiniinsissssis s s sssss s s sas s s san s ssas s s s sssn s sssnsnssnnas 10
FLOODLIGHTKIT-12V 6-1/2" DIA (51707613) ......eeeieiiieieic e mn s 10
FLOODLIGHTKIT (51714249) ........ e an e ae s a e s 10
CONDUITKIT (51708909) ....cueeeiiiiieiiiiiienisn s s s ss s as s n s s s a e s a s s e s ne s a e e an e nans 10
OUTLETKIT-110VGFIPROTECTED (51711674) .....eeeeeeeee s ssn s 10
OUTLETKIT-110V (51707760) ......eeoeieeiiiiiiiinie s ssne s sn s sss s s s sasn e as s an e s aan e s an e e 10

HARNESS ASSEMBLY,HOURMETER MODIFICATION (99903614).........cccosimiumminimninnessessessanens 11




0000DOM4:99900323:20000926 9A-2
NOTES




0000DOM4:51715168.01.19990330 9A-3

ELECKIT-RH FRONT RAISED COMPT (51715168)

1. 70034061 TIE 12" PLASTIC

2. 70039057 REFLECTOR-RED

4. 70145799 RETAINER

5. 77040000 TERMINAL-#10 STUD 16-14GA

6. 77040048 BUTT CONNECTOR 16-14GA

7. 77040049 BUTT CONNECTOR 12-10GA

8. 77040189 PLUG

9. 77044465 BULLET-PLUG 16-14GA
10. 77044734 HARNESS-STOP/TAIL/TURN
11. 77044735 HARNESS-CPT/MARK/FLD/AUX
12. 77044736 HARNESS-JUMPER
13. 77044738 HARNESS-X-OVER FLD/CPT/MK
14. 77044739 HARNESS-JUMPER LH SIDEPK
15. 89044233 WIRE 14GA BRN 35FT
16. 89044351 LOOM 35FT
17. 77044479 HARNESS-4 WAY CONN
18. 77040358 LIGHT-CLEAR AMBER
19 77040357 LIGHT-CLEAR RED
20. 76393636 GROMMET 2
21. 77040188 LAMP-STOP/TURN/TAIL
22. 76392275 GROMMET-TAIL LIGHT
23. 77040180 LIGHT-BACKUP
24. 70039058 REFLECTOR-AMBER
25. 77044481 HARNESS-3 PLUG
26. 77040006 LIGHT-LICENSE PLATE
27. 72062200 NUT-LICENSE PLATE
28. 72601473 BOLT-LICENSE PLATE
29. 77044482 PLUG-MARKER LAMP
30. 77040365 BACK-UP ALARM
31. 77044467 TERM-BULLET RCPT

N N - Y R N

NFEFNNMNNRFEPRPNMNNMNOBRANONPRE

DRAWING NOT AVAILABLE AT TIME OF PRINTING



0000DOM4:51715170.01.19990330 9A-4

ELECKIT-STD HEIGHT (51715170)

1. 70034061 TIE 12" PLASTIC 1

2. 70039057 REFLECTOR-RED

4. 70145799 RETAINER

5. 77040000 TERMINAL-#10 STUD 16-14GA

6. 77040048 BUTT CONNECTOR 16-14GA

7. 77040049 BUTT CONNECTOR 12-10GA

8. 77040189 PLUG

9. 77044465 BULLET-PLUG 16-14GA
10. 77044734 HARNESS-STOP/TAIL/TURN
11. 77044735 HARNESS-CPT/MARK/FLD/AUX
12. 77044737 HARNESS-JUMPER
13. 77044738 HARNESS-X-OVER FLD/CPT/MK
14. 77044739 HARNESS-JUMPER LH SIDEPK
15. 89044233 WIRE 14GA BRN 35FT
16. 89044351 LOOM 35FT
17. 77044479 HARNESS-4 WAY CONN
18. 77040358 LIGHT-CLEAR AMBER
19 77040357 LIGHT-CLEAR RED
20. 76393636 GROMMET 2
21. 77040188 LAMP-STOP/TURN/TAIL
22. 76392275 GROMMET-TAIL LIGHT
23. 77040180 LIGHT-BACKUP
24. 70039058 REFLECTOR-AMBER
25. 77044481 HARNESS-3 PLUG
26. 77040006 LIGHT-LICENSE PLATE
27. 72062200 NUT-LICENSE PLATE
28. 72601473 BOLT-LICENSE PLATE
29. 77044482 PLUG-MARKER LAMP
30. 77040365 BACK-UP ALARM
31. 77044467 TERM-BULLET RCPT

RPRREPNRRNUOORNAN

NFEFNNMNNRFEPRPNMNNMNOBRANONPRE

DRAWING NOT AVAILABLE AT TIME OF PRINTING



0000DOM4:51715165.01.20010829 9A-5
LT KIT-10 COMPT/FLOOD/SW BOX (51715165)
1. 99903236 INSTALLDWG-DOMWELD-ON COMPT

LIGHT BRACKET 1
2. 70145799 RETAINER-ELEC HARNESS 10
3. 77040384 LIGHT-COMPT12V2.1A 10
4. 60117375 BRACKET-FLOODLIGHT 12V REAR
5. 41716200 LIGHTKIT-SWITCH BOXASM 1
6. 99903171 DWG-LT SW BOX TO BODY ASM 1
7. 51716336 KIT-HARDWARE LIGHT KIT DOM 2-3
W/FLOODLIGHTS 1
8. 77040424 LIGHT-COMPOSITE WORK LIGHT TOP
MTG (EFF 9-1-01) 2
77040193 HALOGENLIGHT 2
(PRE 8-31-01)
DRAWING NOT AVAILABLE AT TIME OF PRINTING
NOTE

WIPE BACK SURFACE OF LIGHT AND COMPARTMENT
SURFACE WITH ALCOHOL BEFORE APPLYING ITEM 2 TO
THE LIGHT OR THE COMPARTMENT. POSITION
COMPARTMENT LIGHT IN THE FRONT CENTER OF
COMPARTMENT.



0000DOM4:99903174.0.20010829 9A-6
LT KIT-12 COMPT/FLOOD (99903174)
ALL ITEMSARE REFERENCE.

1. 77040384 COMPT-LIGHT 12V 2.1 AMP 12
2. 60123421 BRACKET-LIGHT DOMBOLT-ON 24

72061100 SCR-SELF TAP 10x.5 HH SLOTZ 48
3. 77040193 HALOGENLIGHT 2

(DISCONTINUED 8-31-01)

77040424 LIGHT-COMPOSITE WORK LAMP 2
(EFF 9-1-01)
4. 77044464 TERMINAL-BULLETPLUG 4
5. 60117375 BRACKET 2
6. 72060004 CAP SCR 1/4-20X1 HHGR5 4
7. 72062104 NUT 1/4-20 LOCK 4
8. 72063001 WASHER 1/4 WRT 4
9. 70145799 RETAINER-ELECHARNESS (BODIES) 53
~3.50}—
9 (33
7 030 (2) SPRAY DR WIPE DOMPARTMENT SURFACE VITH ALCOHOL AND SCRUB
| IRILL 8026l WITH CLEAN RAG DR PAPER TOWEL UNTIL SURFACE IS DRY BEFORE
I HOLES 3PLS) APPLYING ITEM 9 TO THE COMPARTMENT. ENOUGH PRESSURE SHOULD
150) ] BE APFLIED AND HELD. GENERALLY. THIS MEANS THAT THE RETAINER
o O HEAVY GRINE TR DXTZFD SURFACES. 17wl PROBABLY T
NECESSARY TO ABRADE THE SURFACE TO CLEAN IT, SCOTCH PAD,

FINE STEEL WOOL OR AJRASIVE PAPER (220 GRIT OR FINER>
CAN BE USED TO CUT THE PROBLEM SURFACE.

DETAIL A

L&2 (@ EA)

SPRAY OR WIPE BACK SURFACE OF LIGHT AND COMPARTMENT SURFACE

WITH ALCOHOL AND SCRUB \/ITH CLEAN RAG OR PAPER TOWEL UNTIL

SURFACE IS DRY BEFORE APALYING ITEM 2 TO THE LIGHT DR THE

COMPARTMENT, POSITION COMPARTMENT LIGHT IN THE FRONT CENTER

OF COMPARTMENT, ENOUGH PRESSURE SHOULD BE APPLIED SO THAT

3(1),4(25 EA SI0E BOTH SURFACES FULLY CONTACT THE TAPE, GENERALLY, THIS MEANS
THAT THE TAPE SHOULD EXPERIENCE 1§ PSI

ON HEAVY GRIME OR OXDIZED SURFACES IT WILL PROBABLY BE

NECESSARY TO ABRADE THE SLRFACE TO CLEAN IT. SCOTCH PAT,

FINE STEEL WOOL OR ABRACIVE PAPER <220 GRIT OR FINER)

CAN BE USED TO CUT THE PROBLEM SURFACE,

5(1).6(2).7(2).82)

SEE DETAIL A

0.50 (2] ——||~

DRILL #0281 i
HOLES (3PLS>

7
T
013 1%

DETAIL B

5(10.8(2).7(2).8(2)



0000DOM4:41716200.01.20000926

SWITCHBOXASM (41716200) REF:99903170

©CoNOGOrWDNE

77041500
77041499
77044779
77041502
77041504
70395336
77044797
77044793
77044940

STEP 1

3(4)

(GREEN)

R
)
\

SWITCH-ROCKER-BODY
SWITCH-ROCKER-RED ACTUATOR
SWITCH-ROCKER-GRN ACTUATOR
SWITCH-ROCKER-MTG PNL END
SWITCH-ROCKER-PNL MIDDLE
DECAL-CTRL PNL

CTRL BOX
HARNESS-CTRL BOX LTS
HARNESS-CTRL BOX SW PWR

VY

S

A
\
.

-/

J

<

40

NANAN

* WIRE IS LABELED ACCORDING TO
SWITCH LOCATION (EX. RF FLOODS)

9A-7

8
4
4
4
4
1
1
1
1

PART OF BOX

(ITEM #7)—ASSEMBLE

AS INSTRUCTED.

NOTE:

1. STRAN RELIEFS ARE INCLUDED W

HARNESSES.

ASSEMBLE AS SHOWN, WIRES NOT SHOWN IN

BOX FOR CLARITY.




0000DOM4:99903167.01.REV. C 20040629

ELEC KIT-CHASSIS (99903167)

1.

2.

10.
1.

12.
13.

77044635 FUSE, MAXI 20 AMP
(WAS 77044747)
77441110 CABLE, POWER, RED #6 X 16
(WAS 77040060)

9A-8

72060835 SCREW, SLF TAP 8-18X3/4 HHZINC 4

(WAS 72061099)
77044755 HARNESS

(WAS 77044939)

77044556 DIODE 2.2A
70145421 HEAT SHRINK
77044693 FUSE-AGC 2AMP
(WAS 77044728)

77044764 FUSEHOLDER

77040047 TERMINAL 1/4MSLPON 16-14GA
77040043 TERMINAL 1/4FSLPON 16-14GA

60251088 BRACKET
(WAS 60250624)
72061739 SCR-TEK #12-14X1 HWH #3PT

77041678 FUSEBLOCK, 4-POS MAXI-FUSE

(WAS 77041251)

Ji

= LOW PRESSURE
SWITCH IN AIR
BRAKE LINE

(FOR DA435SHAR10 COMPRESSOR INSTALLATION ONLY)

TO PRESS. SW. —— RED | pa43SHARIO
FROM PRESS. SW. BLU | COMPRESSOR
MAIN BODY ————————== [ }———— (PRESSURE
HARNESS CMPRSR _GROUND BLK SWITCH
—1 LOCATION)

(FOR DAR60 SERIES COMPRESSOR INSTALLATION ONLY

NOTEx
WHEN INSTALLING WITH A DAR60 SERIES COMPRESSOR,
CONNECT THE “FROM PRESSURE SWITCH CIRCUIT TO THE
COMPRESSOR HOUR METER 12V SIGNAL INPUT. THE “COMPRESSOR
GROUND” AND THE “TO PRESSURE SWITCH’ CIRCUITS WILL NOT
BE USED. CHANGE JUMPER ‘P1’ ON THE ELECTRICAL CONTROL
BOX CIRCUIT CARD, TO PINS “1” TO ‘3°.
FOR ALL OTHER COMPRESSOR APPLICATIONS, VERIFY THAT
THE ‘P1’ JUMPER IS LOCATED IN THE “2° TO ‘4’ POSITION.
P1
X—o  o—X
—o0—o0——

IUMPER2X2.1SP.

“ENGINE SPEED OUT“ CIRCUIT MODIFICATION
(FOR DAR60 SERIES COMPRESSOR INSTALLATION ONLY.

NOTE!

WHEN INSTALLING WITH A DAR60 SERIES COMPRESSOR,
CONNECT THE “ENGINE SPEED OUT’ CIRCUIT TO THE
12V SOLENDOID HYDRAULIC DUMP VALVE LOCATED ON THE
DAR60 SERIES COMPRESSOR MOUNTING BASE. THIS WILL ALLOW
FOR THE CRANE HYDRAULIC CIRCUIT TO BE ACTIVATED.

IN CONJUNTION WITH THIS, THE TETHERED REMOTE CONTROL
HANDLE WILL REQUIRE THE FOLLOWING MODIFICATION TO THE
INTERNAL WIRING CIRCUIT:

TAKE THE ‘BROWN W/RED STRIPE’ WIRE ON ENGINE SPEED
gvgg: AND MOVE TO THE CENTER POSITION OF THE SAME

LOCATE FUSE BLOCK PER ‘FUSE BLOCK
INSTALLATION’ DETAIL AT THE LOWER RH

PORTION OF THIS DRAWING.

ROUTE WIRES AS SHOWN.

AL
EMERGENCY

AIR BRAKES BRAKE
BRAKE ENGAGE OPTION

+ —
PTO ENGAGE CIRCUIT BATTERY
FOR THE 1997 FORD
SUPER DUTY F-SERIES
CHASSIS. SEE BELOW
FOR 1999 CHASSIS.—I

PTO SWITCH LIGHT
C(MOUNTED IN CAB>

IGNITION

NOTE!
SEE ‘ENGINE SPEED OUT’

SEE BRAKE ENGAGE CIRCUIT MODIFICATION

OPTION AT THE LEFT

ooon

12V SIGNAL

FROM PTO SWITCH
GROUNDED SIGNAL

9

,T0_ RECOMMENDED
ENGINE KILL
OPTION

IGNITION

12V SIGNAL

PTO
2A SWITCH f

5.6 (REF>

TO FORD

CIRCUIT | 672 L
#295
<LB/PNK> |—Q<—PTI:I ENGAGE
FROM MAIN
POVER
HARNESS

TO FORD
CIRCUIT

w302
PTO LIGHT
MOUNTED  CLB/YEL

IN CAB>

PTO ENGAGE CIRCUIT
FOR THE 1999 FORD
SUPER DUTY F-SERIES
CHASSIS,

SWITCH 12V (MASTER
PTO ENGAGE

GROUND
ENGINE SPEED OUT

ENGINE STOP —
POWER 3

POWER 2

POWER 1

BRAKE ENGAGE
ENGINE START

N

%

FOR_INSTRUICTIONS WHEN
INSTALLING A DAR60 SERIES
COMPRESSOR,

OF THIS PAGE FOR
INSTRUCTIDONS.

T0 RECOMMENDED
OEM 12V SPEED
CONTROL SIGNAL INPUT

NOTE:

THE WIRES ON THE COMPRESSOR
ARE PROVIDED WITH THE DA3S100HAR
COMPRESSOR (RED, GRN, DK BLU, YEL,
ORG, & BLK).
(THE EXTRA MAIN POWER, PTO GROUND, AND
AND IGN, 12V ARE FOR THE DA35100HAR ONLYID

MAIN POWER ¢RED)
PTO GROUND <GREEN>
IGNITION 12V <DK BLUE)|

DA3S100HAR

COMPRESSOR

CPRESSURE
SWITCH
LOCATION)

10

“FUSE BLOCK INSTALLATION”

FROM PRESSURE SWITCH

TO PRESSURE SWITCH
COMPRESSOR GROUND

INSTALL THE RELAY & FUSE BLOCK BRACKET]
BEHIND THE LF HEADLIGHT AND AHEAD OF

THE LF BATTERY,

77044791 (HARNESS-CNTRL BOX BODY>
FROM DWG #99903077

\ITEM #4 (HARNESS-CONTROL BOX CHASSIS)

NOTE!

THE CIRCUITS ARE LABELED

ON THEIR APPROPRIATE WIRE IN
THE HARNESS.




9A-9

99903187.01.20050518

0000DOM4

AV AV AVIZY
L ¥3Mod Z¥3mod £ ¥3M0d
o ! o ! o !
| | |
o8 Ly o8 Ly o8 Ly \.H
5 “. 1] 8 [Teuq 8 [Teud
9 1 9 1 9 1
0e | oe | (3]
! ! !
W) ANNOYO ¥O 00
(NolLyoot [ DOVTE
VoG [oNwToT HOLIMS 34NSSIud WNOHH
R SSad) [MOTN tonms w«\_ﬁw MMMMMW ¥OLO313S OL
[HOSSIYdNOD v N\ r—y
UVHO0L5EVa S8 Ack NOLLINOI 2 ¥3MOd ——————[—] 2 a0~ p—)—
NI399) GNNOYD O1d 18VLS ANIONT ———]~[— — —{—]
039) 93IMOd NIV 1N0 a33dS ANIONT —J~[—— — —{—]
} ¥3IMOd —] 1 ¥amod ——| —J—
NNOXO —J—
ﬁw MV € ¥3IMOd L £ yamod
(43LSVW) AZL HOLIM
JOVONT Mivig
dOLS 3NIONS
= JOVON3 OLd
MS FuNSSI¥d OL
MS FUNSSTHd WONA
032232324323 NOILJO
220020235200 7 e TI 3NION I
MEzE0s30 MED 9 A3ANIWNOO3Y OL ]
MZSSLGSMUMSW 0€ _ In—d—in-
313m 22630 [ r IN—
A EL Bzl (OINa/E) M 2 2
5 s Al NNOO NId-Z %0v18 [ 311 ]__ 'NNOO NIdZ A349 ‘11
JATIVA ¥OLOI TS = E LINDuIo
NO Z¥IM NMO¥E OL a dHod o1
ATNO 'SNVL OLNY QY04 ¥O4 vz
——hr—— WNais ral
ve NOILINOI
) 1A
QIONTOf 23 [ e = AVI3Y
NOILINOI
HILHVLS, 9 o 1¥V1S AV13Y ads| AVI3Y —
ON3 NYO/ONS ¥0103138 T3 In—L—JA] NO YOS 00
3N — A 1¥VLS "ON3 WOY:
1NdNI TYNOIS TOYINOO 3 3 3 ﬁv t 84 ——A] 29 771X "ON3 Woud
Q33dS A2l N3O >—— = (e = [Ceu % [eu T I4AAA——IA] n Q33dS INVIO
Q3ANIWWOOIH OL (anven o o o } N——JA L4-e——4TMOd
zee [ [ [ — O € ANNOYD
1IN0YID = — T_|0|.|m>>n_ J0s
o) =
SNOILONYLSNI GHOAOL [
¥0d 39vd SIHL 40 n
14373HL 1V NOILdO IALA uj INVHO WO¥S
JOVONI ivad 338 = ¥Y3A 13AON LNIHHND Il —! @
) 012002 ¥04 VNNV 2
& HOLIMS W43 ANV 955€0666 335 LA |~ — 8
SuTyivang old S3YIS-4 ALNA ¥IdNS <} ‘NNOD
1INoHID QY04 6661 IHL ¥O z QIVYOVd
|||||||||||||||||||| LINOYIO 3OVONT OLd ~=—~ Nid-}
Viviv
= = = = = = = = 1poiporpo
S A % <
@ @ @ @ @ @ @ w W zhggans TN
> m o Q@73 A
c o ’
MW FX&2g28a225
? Q3 3 998 o x08
1 B N - B i . . o = o S o
— ! o aawy gl aiaan g aru gl tawoo ¢ tanooy ¢ @y ¢ xave ] xav 5] [SERCANC] NOILNSIYLSIa
N i r LI
=] ! = = = = = = = = m
5 | i €7/ b €7 b €7, 0! € B €7 0 €7 b €
® | SACHS ACHS ACIS ACIHS - ACHS- ACINS- ACHS AR |
(=3 ! NNOD NId-8 ¥Ov18 _l H + | _l | "NNOO NId-8 AZHD 11
% " Io_.v%m Z] 14 I I I z I I Z] 14 L EEEES) D avaaon
()] ¥Md XNV 1431 R
~ — HMd XNY THOIY
dMd dOOTd 3
(&) = HMd LdWOD IHON MS FUNSSTHD WOHA —
— UMd 1dNODS 1437 L—— MS 389nss3dd Ol ———
= ] YMd GO0 T4 ¥ OVON3 Old
— ¥Md GO0TH 37 . dOLS 3NION3
A ¥Md G007 HY NNOO 1100 433dS INION
QUVHOVd LAV1S INIONT
= Nid-} 0103735 Ol
Hid 10
L dMd ANNO: -ONNO¥O
m




0000DOM4:20000926
FLOODLIGHT KIT-12V 5" DIA (51706357)

72066340
72066534
77040026
77040049
89044234
89044351

ok wdE

3- P

’:
-

@

(e .
[- //9
o
L

POP RIVET 1/8 X 3/8 10
CLAMP 10
FLOOD LIGHT - BLACK 1
BUTT CONNECTOR
WIRE 14GA YELLOW X 180"
LOOM .33 ID X 180"

T

§

LIGHT REEL KIT-12V (51707758)
LIGHT REEL KIT-110V (51707759)

77040187
77040225
77040224
77040049
77040000
72060012
72062104
72060002
89044234
89044235
89044072

N

CLOXXNOU MW

=

NOTE: REEM HOLES FOR CAP SCREWS TO 1/4" DIAMETER.

sLack A HoTt
/T_ o ___GROUND _ v
. I YELLOW | i

i 7

12v
REEL - 50'
BULB - 12V
BULB - 120V 75W ROUGH SERVICE
BUTT CONNECTOR
TERMINAL
CAP SCR 1/4-20X3 HH GR5
NUT 1/4-20 LOCK
CAP SCR 1/4-20X3/4 HH GR 5
WIRE 14GA YELLOW X 96"
WIRE 14GA WHITE X 12"
WIRE 12GA/3 WIRE X 216"

(SN

RPRNOR R R

6

12 vOLT —{:,‘:.—--.l

9A-10

110V

[

N O

FLOODLIGHT KIT-12V 6-1/2" DIA (51707613)
POP RIVET 1/8X3/8 10

1.
2.
3.
4.
5.
6.
7.

72066340
72066534
77040280
77040281
77040049
89044234
89044351

CLAMP

MOUNTING KIT

FLOOD LIGHT - CHROME
BUTT CONNECTOR

WIRE 14GA YELLOW X 180"
LOOM .33 ID X 180"

10
1REF

[

FLOODLIGHT

AN PE

72060004
72062000
77040193
77044465

CONDUIT KIT

NourdwNE

72060932
72661312
77044074
77044075
77044081
77044099
83044000

KIT (51714249)
CAP SCR 1/4-20X1 HHGR5Z
NUT 1/4-20 HEX ZINC
HALOGEN DRIVING LIGHT
TERM-BULLET PLUG 16-14GA

(51708909)

CAP SCR 5/8-11X3-1/4 HHGR5
CLAMP 1/2
COVER 4X4
CONNECTOR 1/2 LIQUID TIGHT
ELECTRICAL BOX 4X4
CONNECTOR
CONDUIT 1/2EMT

OUTLET KIT-110V GFI PROTECTED (51711674)

ONoGh~wWNE

76393038
77040232
77044018
77044135
77044372
77044384
77044501
89044039

GROMMET

A NDDNDN

NNONNN WO

1

TERMINAL-INSULATED SPADE 12-10GA 3

CONNECTOR-1/2 STRAIN RELIEF 3/8-1/2
GROUND PLUG

ELECTRICAL BOX 2X44 DEEP WELL
WEATHERPROOF COVER

OUTLET 110V GFI 20A

CABLE 14GA/3WIRE

OUTLET KIT-110V (51707760)

1.
2.
3.
4.

77044102
77044106
77044251
89044072

RECEPTACLE WITH GROUND
WEATHER PROOF BOX
WEATHER PROOF COVER
CABLE 12GA/3 WIRE X 216"

1
1
1
1
1
20FT




0000DOM4: 99903614.01.REV. A 20060313 9A-11
HARNESS ASSEMBLY, HOUR METER
MODIFICATION (99903614)

MODIFICATIONS FOR DOMINATOR WITH RADIO
REMOTE AND HOUR METERS:

1. CUT THE TWO TERMINALS USED FOR
GROUNDING THE CRANE HOUR METER AND
COMPRESSOR HOUR METER FROM THE HOUR
METER HARNESS.

2. PUT NEW SHRINK ON THE REMAINING TERMINAL
USED FOR GROUNDING THE TRUCK HOUR METER.

3. USE THE UNUSED "TO SELECTOR" WIRE IN MAIN
HARNESS TO MAKE CONNECTION TO RELAY #1 IN
12345678 THE EFM MODULE, OR AN EQUIVALENT RELAY, IF "TO
SELECTOR" IS IN USE. ADD A WIRE UP TO EFM AREA.

4. COMPLETE RELAY CONNECTIONS FOLLOWING
PRINT.

5. CUT "CRANE" WIRE AND SPLICE TERMINAL END

TO "IGNITION" WIRE. TERMINATE HARNESS TO
PREVENT SHORT CIRCUIT.
~SEENOTE5

¢ “CRANE" (WHITE WIRE)__—C%
—4GNITION" (WHITE WIRE )

® "CMPRSR" (WHITE WIREH—— 1] COMPRESSOR
@[ "FRUCK HOUR METER GROUND" (WHITE WIRE-—— ] HOUR METER
Mt gk bl GROUND
=z
5z -
K<
Opj
= Iﬂ% |
==_0 z W=
2052w o5, CRANE
ROSR0o P20 HOUR METER
[TTT1T] | o
12345678 |;'| []
12 VOLTS
WITH PTO ON @ I
cie dA
[ I I I A =
b Sals E
| E
I H [
| ; |
| 7 | o
| X | %
| T 13
| E




0000DOM4: 9A-12



0000DOM4:99900323: 19980821 10-1

SECTION 10. MISCELLANEOUS OPTIONS

VISE MOUNTING BRACKET KIT (51705646)
REMOTE CONTROL HANDLE HANGER KIT (51708370) ......cevvvveeeiiiiiiieeieeeeenine 3
SPARE TIRE HOLDER (51708371)
CARGO TIE-DOWN RING (72661303)
HOOK ASM-ADJUSTABLE (51707489) ....cciiiiiiiiiiiiiiee e 3




0000DOM4:99900323: 19980821 10-2
NOTES




0000DOM4:99900323: 19980821

VISE MOUNTING BRACKET KIT (51705646)
1. 52705647 TIGHTENER BOLT
2. 52705648 SLIDE
3. 60108684 PLATE

REMOTE CONTROL HANDLE HANGER KIT (51708370)

1. 52708505 CABLE BRACKET 2

2. 72062109 NUT 5/16-18 LOCK 4

3. 72060021 CAP SCR 5/16-18X1/2 HHGR5 4

AN
- “ s I~
7 ™~
,/ \\\

< /.) :3\‘~
'(/ o K—:\\\\\ 2 > /\i
NS 7 oY e
AN -7
X -- e
' AN 3 ///] !

\: Bl l :
| ~ = ////// | l
N L A !
: \\\\ ‘d/‘:%/ !
| ~§t]:/‘//
1
1950

SPARE TIRE HOLDER (51708371)

10-3

CARGO TIE-DOWN RING (72661303)

NOTE: WELD ALL AROUND OUTSIDE TOP SURFACE.

HOOK ASM-ADJUSTABLE (51707489)

60111134
52707490
72060025
72062109
72063002

HANGER BRACKET

HOOK

CAP SCR 5/16-18X1 HH GR5
NUT 5/16-18 LOCK
WASHER 5/16 WRT

agrwbhE

NNNDN P



0000DOM4:99900323: 19980821 10-4



0000DOM4:99900323: 19980821 10A-1

SECTION 10A. SAFETY EQUIPMENT

1.C.C. SAFETY KIT (920910L10) ...eeveeeeeeeeeeeereeeeeeeeeseeeeeeeeeeseeeeseeseseeseseeseseseseseeneeens
INDIVIDUAL FIRE EXTINGUISHERS ...evteeeteeeeeeeeeeeeee e eeeeee e e et ees e seneees
ELECTRIC BACKUP ALARM (77040020) .......o.ovveeeereeeeseeeeeeseeseeeeeseseseseesesesesenns
ROTATING BEACON LIGHT-AMBER (77040013) ....cv.oveveeeeeeeeeeeeeeeeeeeeeeeeseseereseeenns




0000DOM4:99900323: 19980821 10A-2
NOTES




0000DOM4:99900323: 19980821 10A-3
I.C.C. SAFETY KIT (92091010)
1. 70073146 TRIANGULAR REFLECTOR KIT 1
(Includes 3 reflectors and case)
2. 70073147 FIRE EXTINGUISHER (with bracket) 1

INDIVIDUAL FIRE EXTINGUISHERS
70073622 FIRE EXTINGUISHER - 10 LB W/BRKT
70073091 FIRE EXTINGUISHER - 20 LB W/BRKT

ELECTRIC BACKUP ALARM (77040020)

NOTE: USE 5/16" MOUNTING SCREWS AND LOCK NUTS

(NOT INCLUDED). INSTALLATION WITH BACK-UP LIGHT
SEE INSTALLATION INSTRUCTIONS WHICH NEGATIVE GROUND
ACCOMPANY ALARM.
BACK-UP
LIGIT  GROUND
SwiT ;
cH BACK-UP
LIGHT
-
L " sattery ¢ ©aarm

GRdJND GR-&JND

INSTALLATION WITH SWITCH
NEGATIVE GROUND

W (©)

GROUND GROUND




0000DOM4:99900323: 19980821 10A-4
ROTATING BEACON LIGHT-AMBER (77040013)
(INCLUDES MOUNTING KIT)

NOTE: SEE INSTALLATION INSTRUCTIONS WHICH
ACCOMPANY THE BEACON LIGHT.

USE AN EXISTING SWITCH BRACKET OR THE INDIVIDUAL
PARTS LISTED BELOW FOR SWITCH MOUNTING.

2.
3.
4.
5.
7.
8.
9.
10.
18.
19.
20.
21.

60103464
70034083
70391251
72060004
77041014
77042001
89044001
89044073
72063001
72063049
72063078
72062000

~

owvw

A

DASH BRACKET

NYLON CLAMP - 7/16"
DECAL-BEACON LIGHT

CAP SCR 1/4-20X1 HHGR5
PUSH/PULL SWITCH W/20AMP FUSE
RED INDICATOR LIGHT

WIRE 14 GA (SPECIFY LENGTH)
CONDUIT 1/2" FLEX (SPECIFY LENGTH)
WASHER 1/4 WRT 4
WASHER 1/4 LOCK
WASHER 5/16X1 5/8 O.D.
NUT 1/4-20 HEX

PR NP R

NN N




0000DOM4:99900323: 19980821 10A-5



0000DOM4:99900323: 20000706 10A-6

IOWA MOLD TOOLING CO., INC.
BOX 189, GARNER, IA 50438-0189
TEL: 641-923-3711
TECHNICAL SUPPORT FAX: 641-923-2424



	ELECTRONIC MANUALS
	REVISIONS LIST
	PARTS ORDERING INFORMATION
	TORQUE DATA CHART
	SPECIFICATIONS & INSTALLATION
	GENERAL SPECIFICATIONS 
	COMPARTMENT SPECIFICATIONS 
	STANDARD FEATURES 
	OPTIONAL EQUIPMENT 
	REQUIRED EQUIPMENT 
	DIMENSIONAL DRAWING 
	INSTALLATION KIT (51708360) 
	INSTALLATION - PTO WIRING - ALLISON T1000/T2000 TCM 1 PTO (99903409-1)
	INSTALLATION - PTO WIRING - ALLISON T1000/T2000 (99903409-2)
	INSTALLATION - PTO WIRING - ALLISON T3000/T4000 TCM 1 PTO (99903409-3)
	INSTALLATION - PTO WIRING - ALLISON T3000/T4000 TCM 2 PTO (99903409-4)
	INSTALLATION - PTO WIRING - ALLISON T3000/T4000 TCM 1 PTO ON FREIGHTLINER (99903409-5)

	COMPARTMENT DOORS
	BODY ASM W/STD COMPARTMENTS (51714789) 
	BODY ASM W/RH FRT RAISED COMP'T (51714788) 

	COMPARTMENT OPTIONS
	FRONT VERTICAL COMPARTMENT 
	SECOND VERTICAL COMPARTMENT 
	HORIZONTAL COMPARTMENT 
	STREETSIDE REAR COMPARTMENT ONLY 
	MISCELLANEOUS COMPARTMENT OPTIONS 
	DRAWER UNITS (PAINTED)
	DRAWER KITS (PAINTED)
	DRAWER UNITS (UNPAINTED) (SERVICE ONLY)
	DRAWER KITS (UNPAINTED) (SERVICE ONLY)
	DRAWER UNITS DRAWING (REFERENCE ONLY) 
	DRAWER KITS DRAWING (REFERENCE ONLY) 
	16-DRAWER SET W/RISER (51709946) 
	18-DRAWER SET W/RISER (51704282) 
	4-DRAWER SET W/RISER   51704193 
	5-DRAWER SET W/RISER   51704194 
	TRAY ASSEMBLY-ROLLOUT 32"W (51711548) 
	BASE-DRAWER SET (60110327) 
	ADJUSTABLE SHELVES 
	TANK BRACKET ASM-2 TANK OXY/ACET (51705349) 
	DRAWER SET (51706978) 
	HOOK KIT-BOLT IN (51706696) 
	BOOKSHELF ASM 8H X 12D X 26L   (51707629) 
	BOOKSHELF ASM 8H X 12D X 46L   (51710102) 
	TANK BRACKET ASM-3 TANK OXY/ACET (51709717) 
	ROLLOUT DRAWER MOUNTING KITS 
	TANK BRACKET, 2 BOTTLE (51713311)
	TRAY ASM-PARTS/BOOKS (51713240) 
	COVER KIT-HOSE REEL HOLE (51707746) 
	ADJUSTABLE HOOK ASM-BOLT IN (51707489) 
	AIR BLOWER KIT (51711260) 
	SPACER KIT - OXY / ACET TANK BRACKETS (51708378) 
	ADJUSTABLE SHELVES WITH DRAWERS 

	TAILGATE & BUMPER OPTIONS
	REAR GATE-8" LIFT-OUT (52708508) 
	PINTLE HOOK ASM (70731179) 
	WELDER/BODY DIVIDER GATE (52708507) 
	PINTLE HOOK/BALL ASM (70731620) 
	STEP ASM (51714095) 
	VISE MOUNTING BRACKET KIT (51710172)

	AIR SYSTEM OPTIONS
	MOISTURE SEP/REG/OILER ASMS 
	HOSE REEL KIT-3/8X35' HOSE (51706348) 
	HOSE REEL KIT-1/2X50' HOSE (51706347) 
	HOSE REEL KIT-SM-1/2X50' HOSE (51711278) 
	HOSE REEL KIT-1/2X50' W/GUIDE (51713651) 
	AIR TANK KIT-22 1/2 GALLON (51706697) 
	58 GALLON AIR TANK KIT (51708369) 
	AIR TANK BRACKET (CHAIN)-15 GALLON (51704334) 
	AIR TANK DRAIN ASM (51709358) 
	AIR TANK KIT-DUAL 15 GALLON (51707363) 
	AIR TANK KIT-35 GALLON (51708336) 
	AIR TANK KIT-DUAL 15 GAL.-UNDER FRAME (51709693) 
	DRAIN ASM-DUAL AIR TANK (51713771) 

	BOOM SUPPORTS/RESERVOIRS
	BOOM SUPPORT ASM-MODEL 7025 CRANE (51708367) 
	BOOM SUPPORT ASM-MODEL 7020 CRANE (51708366) 
	RESERVOIR ASM-34 GALLON (51708368) 

	OUTRIGGERS
	OUTRIGGER KITS 
	HYDRAULIC KIT (91709462) 
	VALVEBANK ASM (51709461) 
	VALVE HANDLE ASM (51731580) 

	ELECT OPTIONS (1-23-98 TO 9-30-00)
	ELECTRICAL KIT-RIGHT FRONT RAISED COMPT (51715168) 
	ELECTRICAL KIT-STD HEIGHT (51715170) 
	LIGHT KIT-10 COMPARTMENT/FLOOD/SW BOX (51715165) 
	SWITCH BOX ASM (41715173) REF:99903078 
	ELECTRICAL KIT-STD HEIGHT (51715170) 
	ELECTRICAL KIT-12' RIGHT RAISED (51715157) REF:99900905 
	FLOODLIGHT KIT-12V 5" DIA (51706357) 
	LIGHT REEL KIT-12V (51707758) 
	LIGHT REEL KIT-110V (51707759) 
	FLOODLIGHT KIT-12V 6-1/2" DIA (51707613) 
	FLOODLIGHT KIT (51714249) 
	CONDUIT KIT (51708909) 
	OUTLET KIT-110V GFI PROTECTED (51711674) 
	OUTLET KIT-110V (51707760) 
	LIGHT KIT-12 COMPARTMENT/FLOOD (99903174) 

	ELECT OPTIONS (EFF: 10-1-00)
	ELEC KIT-RH FRONT RAISED COMPT (51715168) 
	ELEC KIT-STD HEIGHT (51715170) 
	LT KIT-10 COMPT/FLOOD/SW BOX (51715165) 
	LT KIT-12 COMPT/FLOOD (99903174) 
	SWITCH BOX ASM (41716200) REF:99903170 
	ELEC KIT-CHASSIS (99903167) 
	ELEC SCHEMATIC (99903187) 
	FLOODLIGHT KIT-12V 5" DIA (51706357) 
	LIGHT REEL KIT-12V (51707758) 
	LIGHT REEL KIT-110V (51707759) 
	FLOODLIGHT KIT-12V 6-1/2" DIA (51707613) 
	FLOODLIGHT KIT (51714249) 
	CONDUIT KIT (51708909) 
	OUTLET KIT-110V GFI PROTECTED (51711674) 
	OUTLET KIT-110V (51707760) 
	HARNESS ASM, HOUR METER MODIFICATION (99903614)

	MISCELLANEOUS
	VISE MOUNTING BRACKET KIT (51705646) 
	REMOTE CONTROL HANDLE HANGER KIT (51708370) 
	SPARE TIRE HOLDER (51708371) 
	CARGO TIE-DOWN RING (72661303) 
	HOOK ASM-ADJUSTABLE (51707489) 

	SAFETY EQUIPMENT
	I.C.C. SAFETY KIT (92091010) 
	INDIVIDUAL FIRE EXTINGUISHERS 
	ELECTRIC BACKUP ALARM (77040020) 
	ROTATING BEACON LIGHT-AMBER (77040013) 

	WARRANTY POLICY



